KE-484C " paRTS B0OK

2R 3 EEMRREFRRES > >
ELECTRONIC LOCKSTITCH PATTERN TACKER WITH TREBLE HOOK

BOMEMLTFEY, |

T =

E‘"‘“ i Ny @ LG

kil

brother.



IN—=UT VO CFIAICEELT

AR, 200210 O TF—RZRSVTREENE-LOTT,
MRIEFELLBRHAEESLALBANBYET.

BENTHIET AL BRTRLTHYET.

BRIFEEESTLDEE . HHEINBRE - ERRUS~DVBR—RBTHI< T,

W no=

Qogaua,

T zZ2 2 r A c I H Mmoo

E

BT TF it ] R
C LEEGHERE oo
COEUBRME ceeeeeneeranns

AT EABRER ooeevmerrerene s
ﬁmljmﬁ Fedsima s bearrrersssmr A a Ty
SHUBRHEEMAER oo vrrerrerrremnennns
TR RFRIR - oovvermmmreermrnarineas

13
15
15
17
19
21
23
25
29
H

&

n

V1.
V2.
Z1.
Z2.
AAT.

Sp.
Qa.

B T e L Y 3.1 . | RSN
e N e [ O N
S, WIEDBEE e e
{10 L& T 11
U. BYHEERRE -ovrrmmermnrrmmnnnnnmns
BARBATR (AT asEi@) e
FHEEBR R ~vverrensrnsrrennns

ﬁmﬁgﬁ e ramarEmasiramasrssasEEsiasasis

HE7ZuF Ao bzub

(AT LG ABBG) orrereemereeenas
HEBRIELRE =BT oorvrvninniiann
&_ﬁm&_ﬁi...........“.....”.H B
CEESAYL e

35

H &

47
49
51
53
57

59

61

62

64

&

(-,:ih




B

TZECOASIOAMMOD

Notes for using this parts book

This book was prepared based on information available in October 2002.

Parts are subject to changes in design without prior notice.

If the symbo! * is found in the " Parts No." column, refer to the different parts lists,
gauge parts list on page 61-62.

CONTENTS
Maching Body. ..o 1 Q1. Control box mechanism ...........cc....
' Upper shaft and needle bar mechanism 3 Q2. Codntrol box mechanism ........cceeeenns
Upper shaft and needle bar mechanism 7 R. Air pressure mechanism. v
Feed mechanism........ccoevevereereieanenan 9 S.  Power supply equipment mechanism.
Feed mechanism......ccevccinierineee. 13 T Operation panel mechanism _.._._......

Presser foot lifter mechanism.............. 15 . Powertable .....ooveveinininnes

Thread nipper mechanism ........c.coeeee. 18 V1. Foot switch pedal mechanism..........
Rotary hook mechanism...........ceeee. 17 V2. Foot switch pedal mechanism

Lubrieation ..o, 19 (Option pamts) ..........
Threading mechanism ......coocovvveeineenn 21 Z1. AcCessones ........ciiiiiiniens
Bobbin winder mechanism ................. 23 Z2.  ACCESSO0MES .oiiiiiinriinrninnrnnnaens
Thraad trimmer mechanism ................ 25 AA1, Attachment set (Option parts) ..........
Tension release mechanism ............... 29 Sp. Diifferent Pans list .oooeniceniinen.

Thread take-up mechanism.......coeeeee 31 Ga, Gaugepartslist ..............

SynchroniZer ...

& O

Printed circuit board mechanism .......... 1170 1=) SN

Wa. Warning labels......cc.cceevevvcrenieiesie e

35

38
43

47
47
49

51
53
57
59
61

63
64



A, EHBIFR/ Machine body

eﬁp

118-B84-050



A, EABH / Machine body

REF.NO CODE [QTY B MAME OF PARTS R

4 104450101 613 AtB RUBBER CAP, 8

5 140392009 1|37 OIL CAP
|6 117934001 1] At13,5 RUBBER CAP, 135

7 140392009 2|H TS OIL CAP

10 104450101 K EW A RUBBER CAF, 8

11 104443001 1|3 AE215.5 RUBBER CAP, 155

12 537315009 1A R BED COVER,R

13 553113001 LS T R BED COVER, LF

14 553120001 1|89 AN -LR BED COVER, LR

15 108629002 ]S SO B ) SCREW, SM4.37

16 017680512 2|5 kh4, 3765 BOLT, SM4.37X5

17 523337001 1|37 k4185 RUBBER CAP, 185

18 551457109 1|8 5433E03 FACE PLATE ASSY, 433E

18-1 S51458109 1|21 2433E FACE PLATE, 433E

18-2 549962000 RN EVEE T FACE PLATE PACKING

18-3 117934001 1|37 hE013.5 RUBBER CAP, 135

19 080670812 3| {1 357-40X8 SCREW, BIND SM3.57-40X8

22 152842059 1 |Athean 9z SHUTTLE RACE COVER ASSY
23 145480101 2|3 »33°6.35 SHOULDER SCREW, SM6.35
24 109239002 2lFinv it i a WAVE WASHER

25 555208000 a N F A THREAD TAKE-UP LEVER COVER
26 082681012 1 |Fa" 2437 -40K10 SCREW, PAN SM4.37-40X10

28 520164001 1|37 LE13 RUBBER CAF, 13

29 150592001 2|17 hEA16 RUBBER CAP, 186

30 104821001 1|37 AE10.5 RUBBER CAP, 10.5

| 544010001 1|37 LE411.5 RUBBER CAF, 11.5

33 551460009 1|7 0ATHMG-9 RUBBER CAF, MG-9

40 551008000 1 [rashn | M FRAME SIDE COVER, IM

41 559920001 2l BhanT SFan BELT COVER SUPPORT PILLAR
42 0E27T11012 4|0 0476-32X10 SCREW, PAN SM4,76-32X10
400 853117101 W wh —h b FINGER GUARD

410 011679312 2|bA3y 3. 57EF SET SCREW, (FT) SM3.57

JO7 543807308 1[0 AAn = FAAME SIDE COVER

708 541290301 1|0YSMrfan” 15 OYS SETTING PLATE PACKING
709 541060109 1|20 BLIND PLATE

710 062710812 4|8 2476-32%8 SCREW, PAN SM4.76-32X8

820 544629001 1|E?-9 E-MARK

118-384-050




LW ¢ STEREEYR S UPRPeT SHall and neeuie Udl NIsGHannsn

j - | & i\ll":i-;i.
| — 163 16-1
| k_______ 11
,I 164 1015
16-8

118-884-123

i




B1. L§h &M / Upper shaft and needle bar mechanism

NAME OF PARTS

— REF.NO CODE [aTy EAA . AM
1 S57632001 1195 1485 UPPER SHAFT, 485
2 857644001 108432577 ~UF U-TIMING PULLEY, F
3 014770622 2 (P ARy 6. 35083 SET SCREW, SOCKET (CP) SM5.35
4 S48582001 1975 T iaEF UPPER SHAFT BUSH, F
5 S40583001 11252M 4" % THRUST WASHER
s 014780622 1|7HhAZRS " 6. 350473 SET SCREW, SOCKET (CP) 5M8.35
7 140726000 1[0 A2 UPPER SHAFT BUSH, M
8 072630260 2| TS 6302VY BALL BEARING, 6302VV
9 116920001 1|90 923AM RING, THRUST
10 048150142 1 |RA9% " FAICT5H RETAINING RING, EXTERNAL C15
12 557633001 1 [UF{977484 THREAD TAKE-UP CRANK, 484
13 100250001 115237 7.18 SCREW, SM7.14
14 014770622 2{PHh #3776, 350473 SET SCREW, SOCKET (CP) SM5.35
15 123006001 1|M435°6. 3504 ¢ SET SCREW, (CP) SM5.35
16 557634001 RN GUE S I Vo B NEEDLE BAR CONNECTING ROD
16-1 152233101 1|7ok AT THREAD TAKE-UP SUPPORT
18-2 857636001 1|7k b Y THREAD TAKE-UP LEVER
16-3 547091001 158" AT THREAD TAKE-UP SUPPORT SHAFT
16-4 857637004 1|nUE 50484 MNEEDLE BAR CRANK
16-5 145485001 1543 3,571 SCREW, SM3.57-40X6 L
16-6 S49689001 I LUES I NEEDLE BAR CONNECTING ROD
16-7 837926101 1|E 94 NEEDLE BAR CLAMP
16-8 062680812 1|7 1437-40%8 SCREW, PAN SM4.37-40X8
16-9 147777000 o) [ N TV NEEDLE BEARING
L PRV “DPTION PARTS *
16 557638001,  1|aUF ALLALTiD N-BAR CONNECTING ROD ASSY, D
16-1 S47089001 1|7k AR THREAD TAKE-UP SUPPORT
16-2 S57700001 1|7k vh 4 THREAD TAKE-UP LEVER, C
16-3 547091001 1|7k AT s THREAD TAKE-UP SUPPORT SHAFT
16-4 S57637001 1 [ 9939484 MEEDLE BAR CRANK
16-5 145485001 1[d357 3. 571 SCREW, SM3.57-40X6 L
16-6 S49689001 1| W Sl MEEDLE BAR CONNECTING ROD
16-7 S37926101 (M55 % NEEDLE BAR CLAMP
18-8 062680812 1[ta” 2437-40%8 SCREW, PAN SM4.37-40X8
16-9 147777000 Pl B N PN [V NEEDLE BEARING
17 014780622 1|PHhARS 6. 357572 SET SCREW, SOCKET (CP) SM6.35
18 102630004 1| P ha? MEEDLE BAR GUIDE SLIDE BLOCK
19 $49593000 1|WE TP NEEDLE BAR GUIDE
20 100242003 2|9435° 3,57 SCREW, SM3.57-40X5
21 155578000 211" b7, 2 RUBBER CAP, 7.2
22 SAZ051001 1|nE9sT NEEDLE BAR, ST
23 144458001 1[Pavakb A3y 3,57 SET SCREW, SM3.57-40X4.5
24 152242001 1 |nE AR NEDDLE BAR BUSH, U
25 152243001 1 WA R0 NEEDLE BAR BUSH, D
26 145646025 1{30MIDP17 NEEDLE, DPX17
" AT S " OPTION PARTS *
26 524511007 13320 3365-01MR NEEDLE, 3355-01 MR
ts0 158907001 17 h 571 |OLER PULLEY
51 S35766001 o493 4956202 2R BALL BEARING, 6202 2RU
52 048350242 o |} 477430035 RETAINING RING, INTERMNAL C35
53 S57642001 1|FA3e7 - TENSION PULLEY ARM
54 018084032 1|7 VRBXA0 BOLT, SOCKET MaX40
55 025080232 1|34 h° 198 WASHER, PLAINM 8
56 028080242 1|0 3 h 32-8 WASHER, SPRING 2-8
58 158909001 1|Fh12. TE4Y NUT, SM12.7 (LEFT}
59 025900232 e #2912, 70 WASHER, PLAIN M 12,70
60 857645001 1 (U 3077 b U-TIMING BELT, F
118-B84-123




Bi . L#k - $H4EEHR / Upper shaft and needle bar mechanism

| 155 16-9 Q
| 1 ‘A*l'?b 15
16-9

16-4 "0 462 |

118-B84-123




B1. ¥ -#4&E81{% / Upper shaft and needle bar mechanism

AEF.NO CODE oTY | MAME OF PARTS R
B1 159306001 1|b R FIMEYE” ADJUSTING SCREW
B2 158305001 1| bAIAFINIEY ADJUSTING SCREW
53 105812003 217107, 94 NUT, SM7.94
64 140518001 1|44 7.94 SCHEW, SM7.94X10
65 081007070 1002 PT O RING, P7
66 523618001 1|343%°6X10 SCREW, M&X10
68 SA1087001 177" =" 4 T-PULLEY SPACER
118-B84-123




e et B e e 4 ik

He . _CEE * FTERBER/ UPPEr snam and Nesuie bl 1ngunaiizi

T o . Ht (3 Bt —p ol LT el e T T

118-B84-123



B2. il -#H%EE% / Upper shaft and needle bar mechanism

~ REF.NO CODE |aTy Bl A MAME OF PARTS RM
130 S57648001 1|t ivs 77 <8403 U-TIMINNG PULLEY 84 ASSY
30-1 S57649001 11975 97" =184 UPPER SHAFT PULLEY, 84
- 130-2 S56018000 1|7 -N2A" -4 PULLEY SPACER
“|30-3 S56019001 17 -8 % PULLEY WASHER
|30-4 018401236 3|PHE RbhaX12 BOLT, SOCKET M4X12
“|30-5 028040246 3n 3 h 24 WASHEH, SPRING 2-4
131 S55572001 2|rHad” 1595-28X10 SET 5CREW, SOCKET({CP)SM5.95X10
35 S52838000 1|37 a4 A b UPPER SHAFT TIMING BELT
36 552839200 1|IME-57° 74k MOTOR BRACKET, IM
37 018083022 3P+ MhEX30 BOLT, SOCKET M8X30
‘138 028080242 3|n 34 H°32-8 WASHER, SPRING 2-8
39 025080232 3|e7% 4 #7278 WASHER, PLAIN M 8
41 018062022 1|FH# AbEK20 BOLT, SOCKET M&X20
42 018062522 1|PHE BBEX25 BOLT, SOCKET MBX25
43 021060102 1[#H126 NUT, 1 M6
44 018063022 4|F+4 MpEK30 BOLT, SOCKET MEX30
45 028060242 Al 322-6 WASHER, SPRING 2-6
46 025060232 4|e7 A" 729 WASHER, PLAIN M &
47 S52836000 1 |‘u¥i>¢' 713293 MOTOR TIMING PULLEY ASSY
48 855572001 1 *3595-28X10 SET SCREW, SOCKET{CP)SM5.95X10
49 017680512 1 [k° b4, 37X5 BOLT, SM4.37X5
|69-1 S57976001 18 BT TIATE BELT ADJUSTING PLATE A ASSY
70 857978001 1 (v BEFI14B BELT ADJUSTING PLATE, B
d
118-884-123




R

7-
7-
7-
7-
7-

I
|
|
I
|
|
I
L

" #7338/ OPTION PARTS

& 47-2

118-B84-202




c1. Y% / Feed mechanism

REF.NOD CODE Q7Y b A NAME OF PARTS v
h 851857101 | 1]xduun 10073 X-FEED LEVER ASSY, 100
11 S42087101 | 1[MLAT-100 X-FEED LEVER, 100
1.2 551858001 | 1[MUun 7% X-FEED LEVER COVER
1.3 153924001 | 1{700b FELT
1-4 108802001 |  1[73EEax4 WICK, 4X4 L=250
1.5 537932101 |  1[#7iman FEED CAM ROLLER
s s37933001 | 1[2@%°7 ROLLER SHAFT
17 014780622 | 1|FHRA35°5.95 SET SCREW, SOCKET SM5.95
2 S37934101 | 1[XANn<i4e X-FEED LEVER BUSH
Iz 183493001 | 1[|#90% 27393 F-SHAFT SET SCREW COLLAR ASSY
| N spg212001 | 1[t9hai- SET SCREW COLLAR
3-2 101706001 | 2{M37°6. 35 SET SCREW, SMB.35-40X5.5
4 153393001 | 1|3A4Ln -nd WASHER
5 071047650 |  1]|7%393/16 BEARING BALL, 3/16
6 014760622 | 1|Prtady 5,95 SET SCREW, SOCKET SM5.95
7 S42060001 | 1 [YAoULn’ 6043 Y-FEED LEVER ASSY, 60
7-1 S42070001 | 1 (YA -60 Y-FEED LEVER, 60
7-2 s37932101 | 1|47Uman FEED CAM ROLLER
7-3 537933001 | 1|3’y ROLLER SHAFT
7-4 p14760622 | 1|pHrrises o5 SET SCREW, SOCKET SM5.95
T-5 152973001 1[92 E4%4 WICK, 4X4 L=170
6 152760051 | 1[4Ft00LA =79 TACK WIDTH FEED LEVER SHAFT
9 o4s180142 | 1|ka7v 30c18 RETAINING RING, EXTERNAL C18
10 152756001 | 2|35ARS H #18 WASHER, THRUST 18
11 014760622 | 1|7FhA3975,95 SET SCREW, SOCKET SM5.95
12 £41708000 |  1|PM7 3R PM BRACKET, X
13 $53099001 )  1[H7UAAX100 X-FEED CAM, 100
14 014760622 |  2|FHhady75.95 SET SCREW, SOCKET SM5.95
15 S41705001 | 1[#65 % CAM SHAFT, X
16 0706588850 |47 IreRaZINA BALL BEARING, 688ZZNR
17 551009000 | 1[m7 3y PM BRACKET, Y
18 S51100001 | 1{#9UsL7" 35uhyE0 Y-FEED CAM BRACKET, 60
19 553100001 | 1|42UALY60 ¥-FEED CAM, 60
20 014760622 |  2|FFhaiy 5,95 SET SCREW, SOCKET SM5.95
21 S51101001 | 4 |pas oy CAM SHAFT, Y
22 070688850 | 2|47 rresszzNR BALL BEARING, 688ZZNR
23 537940001 | 2|#% ey POSITIONING PIN
24 062881012 | 2Ha° 137-a0%10 SCREW, PAN SM4.37-40X10
25 S51103001 | 1[eHh5- SET SCREW COLLAR
26 014760822 |  2|Pth2iv75.95 SET SCREW, SOCKET SM5.95
27 537042100 | 4|70 nT8 GOUPLING HUB, 8
28 37944000 | 2[#7° 1 an 4 COUPLING SPACER
29 014760622 |  8lFFhady 5. 95 SET SCREW, SOCKET SM5.95
30 S51462001 | 1[5 25b 17X HOME POSITION DOG, X
31 851463001 | A|F by HOME POSITION DOG, ¥
32 060680712 | 2|n 1uh" 437-40%7 SCREW, BIND SM4.37-40X7
33 553108001 | 1|XELH-RI7H44 X-SENSOR SETTING PLATE
34 018400632 | 1|7+ hEaxe BOLT, SOCKET M4X6
35 025040232 | 1|e3%"H 20 WASHER, PLAIN M 4
36 S53100001 | 1[xea-buracq X-SENSOR SETTING BASE
37 551465001 | 1|ves4-bUr{s V-SENSOR SETTING PLATE
38 062680612 | 1]\ 14, 37-40X6 SCREW, PAN Sh4.37-40X6
41 S42083001 | 1|98 4P44R FEED BRACKET GUIDE PLATE, R
42 145318001 | 2|7433°4.37 SCREW, SM4.37
43 100032004 | 2|#535°4.37 SCREW, FLAT SM4.37-40X8
44 542084101 | 1[trs4n FEED BRACKET ASSY
44-1 156076101 | 1|90 1 FEED BRACKET
44-2 153377001 | 2|mAI17.8 ADOLLER, A 3X17.8
44-3 153378001 | 2914 4m FEED GUIDE ROLLER
44-4 148133001 | 2|m ROLLER
44-5 156108001 | 1|47400nae0: T-WIDTH REGULATOR BLOCK ASSY
118-B84-202

10




C1 .2 U 8%/ Feed mechanism

" #733>%% | OPTION PARTS * 62 61 é/:’/’q' 43

= | AT

118-B84-202
11




c1. 1#YRE{E / Feed mechanism

REF.NO CODE  |QTY B AT NAME OF PARTS AM
44-6 156108001 1|t SPACER
44-7 156077001 EVREIE bV ET FEED GUIDE SLIDE BLOCK
44-8 156080000 {714} FELT
44-9 153380001 133N T-LENGTH REGULATOR BLOCK ASSY
44-10 542086001 1Y9en° =74 ¥-FEED LEVER COVER
44-11 014760622 1|PHEA3%75. 85 SET SCREW, SOCKET SM5.95
45 153383001 213795 1hA" SPACER
46 153384001 2|05-173 RETAINER ASSY
47-1 153381001 FIEPE AL FEED BRACKET COVER, L
v AT v R " OPTION PARTS "
47-2 551860001 [ f905° hn"-LLY: FEED BRACKET COVER ASSY, LL
53 559892001 4P+ Bk, 3745 BOLT,SOCKET SM4.37X5
54 025680232 2le7 h 7104, 37 WASHER,PLAIN M 4.37
55 ‘DB2670612 1 |FA7 13574046 SCREW, PAN SM3.57-40X6
60 SA1054001 1[3005° {7 {{5FF FEED BAR GUIDE PLATE, FF
61 SA1055001 1{E9E {FA{{8FR FEED BAR GUIDE FLATE, FR
62 145318001 4174357437 SCREW, SM4.37
310 SA2210001 1 [ PILn =718k X-FEED LEVER FELT
118-B84-202

12



L 1R Y ERIA ( reel mecnarnsm

" #7338 /OPTION PARTS *

905
T T e
905-1 905-2 |

13

118-B84-202



cz. #UEIE / Feed mechanism

[ REF.NO CODE |QTY b A NAME OF PARTS A
48 025080232 | 2lestniasase S WASHER, PLAIN M 6
49 539110001 ot nhses_zx1a BOLT, W/SOCKET SM5.95-28X 14
50 018501022 | 2|rH# Mhsx10 BOLT, SOCKET M5X10
a1 $53091001 1|#H 95 93434617~ WORK CLAMP ARM ASSY, 434E PNEU
a1-1 S41658000 | 114197 73417 WORK CLAMP ARM, Z34 PNEUMATIC
91-2 $53092001 2|44197 " Ln* —F WORK CLAMP ARM LEVER, F
91-3 510377101 \;1 4197 b —AR WORK GLAMP ARM LEVER, RR
a1-4 S10378101 1197 L =AL “WWORK CLAMP ARM LEVER, RL
91-5 S10058001 IS L =5 W-CLAMP ARM LEVER SHAFT
91-6 S21775001 1 b7 SET SCREW COLLAR ASSY
91-6-1 139096001 1} hh7- SET SCREW COLLAR
01-6-2 014680822 | 2|7Hhaka. 370 SET SCREW, SOCKET (CP) SM4.37
91-7 143591001 1|33aMws THRUST RING
la1-8 048050342 |  1[h47E5 RETAINING RING, E5
191-9 014760622 1|7FHha35°5, 95 SET SCREW, SOCKET SM5.95

91-10 025040032 | 2|k74 33294 WASHER, PLAIN M 4
91-11 018400822 |  2|7Hd Mhaxe BOLT, SOCKET M4X8
91-12 $41660001 o | TP 4 J4ELT- WORK CLAMP, 434E PNUMATIC
91-13 153369001 2| HHIFAHIIHA WORK CLAMP GUIDE PLATE, A
91-14 153370001 1|181Pu441158 WORK CLAMP GUIDE PLATE, B
91-15 107038003 | 6|77 3.57 SCREW, FLAT SM3.57
91-16 $53094001 1[50 1 CYLINDER SUPPORT
91-17 $53005000 |  2|17-4v4°15-18 AIR CYLINDER, 15-18
91-18 S18415101 2|n-7224204M5 HALF UNION, Q4M5
g1-19 S03800001 21 AL GCLEVIS PIN
g1-20 048040342 |  4}b4TE4 RETAINING RING, E4
g1-21 S53096001 2ls vt F CYLINDER JOINT
91-22 110168001 2|y ROLLER SHAFT
01-23 S41274000 |  2|METUS ELBOW, M5

" X7 ya 8RE " OPTION PARTS "
903-1 51102001 1|4 ITL434EMK2IT7- WORK CLAMP, 434EMK2 AIR

" FEGAEERA T " For supply parts "
900 153377001 1|10A3X17.8 ROLLER, A 3X17.8
901 153378001 1|58 430 FEED GUIDE ROLLER
903-2 $12685001 1|#yrraLH WORK CLAMP, LH
904 153403002 |  2|# WH4.37X7 BOLT, SM4.37X7

"=y ElE " GAUGE PARTS "
905 S54984001 115 -4 D2 434 EMK2 GAUGE ASSY, 434EMK2
905-1 552100001 1 vFudy 2ty HOME POSITION STANDARD PLATE
905-2 549955001 2|t ey isy SCREW, W/SOCKET SM4.37

b

118-B84-202

14




Lt QU @ EIRN L DD TR TIPLEED B ISl TR AR )

E . %#i A PR / Thread nipper mechanism

118-B84-204

15

118-884-406



D. | -5 E{ZE / Presser fool lifter mechanism

REF.NO CODE aTy = MNAME OF PARTS R
19 549641001 IV NN LT 2T SOLENOQID SETTING PLATE, A
20 060681212 q|n b 437-40%12 SCREW, BIND SM4.37-40X12
500 510125000 ala ket RUBBER CAP, 21
501 104450101 b1 R RUBBERCAP, 8
118-B84-204
E. % Af8{% / Thread nipper mechanism
REF.NC CODE |QTY PEE NAME OF PARTS RM
22 555199001 RE=T> I TENSION RELEASE PIM, L
23 557689001 1 bkt An - TENSION RELEASE PIN PUSH LEVER
24 510202201 1|t =27 LEVER SHAFT
25 14760622 1|Pfh43575, 95 SET SCREW, SOCKET SM5.95
26 524523000 1 AR 92 TENSION RELEASE CYLINDER ASSY
26-1 $150087000 14287 10X5 CYLINDER, 10X5
26-2 S11426000 1T 1z4-4M5 ELBOW UNION, 4M5
118-004-406

16



F . 1< PB{% / Rotary hook mechanism

116-884-301 -

17




 F. A< 8% / Rotary hook mechanism

[ REFNO CODE |QTy L NAME OF PARTS Al
1 557646001 1|55 LOWER SHAFT
2 857647001 AP LA LOWER GEAR
|3 076900800 113" 690022 BALL BEARING, 69002Z
4 600961000 1|30 F9UHK1010 BEARING HK1010
15 557650001 1|ZFAR P THRUST BEARING
16 557651001 119457 9% 128" -4 LOWER SHAFT GEAR SPACER
7 $57652001 1%y ROTARY HOOK SHAFT
8 557653001 1|57 1A4E ROTARY HOOK BUSH, F
g 048200142 1|FA75 939C20 RETAINING RING, EXTERNAL C20
10 014760622 1|PHRA2Y75. 95 SET SCREW, SOCKET SM5.95
1 557654001 1|43 D4R ROTARY HOOK BUSH, R
12 014760622 1|7HRA%5"5, 95 SET SCREW, SOCKET SM5.85
13 502460001 1|bAT7 739019 RETAINING RING, EXTERNAL C19
15 857655001 3 e 7 LOWER SHAFT TIMING PULLEY
16 014770622 1{7HH 43576, 35 SET SCREW, SOCKET{CP) SME.35
117 SA2036101 1150854581273 ROTARY HOOK ASSY, W/BOX S06545
18 500691401 1|k Ar-2BY3 BOBBN CASE ASSY, B
19 501767001 1|74 n 3 ANTI-SPIN SPRING
20 500871101 1|+ k"B BOBBIN, B
" WeRas " * For supply parts ”
22 505822001 Ty iebagds” SET SCREW
23 507220001 1{Yb0"3A SPRING, A
23 S07221001 1{7b0° 38 SPRING, B
25 so7e22001 | 1|V RS SCREW, FLAT
26 $15609001 1| 34 b SPRING
27 S15610001 1199357185 SCREW, FLAT M1.85
28 $00831101 1|47 £ AN A SPRING, A
28 800711101 1|3 #3990 18 SPRING, B
29 181937001 117390 31358155 ADJUSTING SCREW
30 181938001 11#390n° ZhA3Y° SET SCREW
32 104521002 1|tk SET SCREW COLLAR
33 . | 014770622 2|7HhA%s 6. 357478 SET SCREW, SOCKET (CP) SM6.35
35 rf??ffwf SA2205001 1Tk AR {84 HOOK STOPPER SETTING BASE
36 153057101 1|H 7054y SCREW, ROUND W/SOCKET SM4.37
37 S57657001 1|9Fh71A84-B B-CASE HOLDER POSITION BRACKET
38 062680612 2|#4" 34, 37-40X6 SCREW, PAN SM4.37-40X6
39 145751001 1728} FELT
40 SA2039001 1 (440429270 BUSH OIL FELT
116-B84-301

18




3 . ¥EAEEST R / LUDncanon ;

118-884950 1

19



G. #&5:miEB % / Lubrication

NAME OF PAATS

REF.NO CODE aTy LA AW
i 549992000 N EET Tl ol OIL GAUGE WINDOW
S ] S07333001 1| 4FN {778 PIPE. S
13 S07456000 o [ T OIL TUBE, L=160
4 148738000 1173kt WICK, L=335
{5 107148001 1|73k FELT
14 549953001 1|7 A1gassL WICK SUPPORT
15 S10162201 1| O EHT WICK SUPPORT
16 060670512 1|0 {ob° 357-40X5 SCREW, BIND SM3.57-40X5
17 S49620000 ped [ | o Wy OIL TUBE, L=340
18 S49957000 1|73ET4%4 WICK, 4X4 L=700
19 549622000 173644 WICK, 4X4 L=130
20 549983000 1|73kt4x4 WICK, 4X4 L=800
21 549984000 1|t773EE FLAT WICK, L=200
22 104567101 17T WICK SUPPORT
24 537985000 1|A75" 710k FELT
25 S37986000 L [ T OIL TUBE, L=440
26 518093100 1]7:ET4%4 WICK, 4%4 L=1100
27 145547001 1|F1-7"%02" TUBE HOLDER
28 0B26e70512 1A 23574045 SCREW, PAN SM2.57-40X5
29 SAG216001 1755 se19a481 LOWER SHAFT WICK SUPFORT
30 SADZ17001 1725 741710k LOWER SHAFT WICK FELT
131 (18400622 1|7FE MR4XE BOLT, SOCKET M4 X8
32 509043000 1|71ME FELT
33 152848001 RN EREE N ol OIL GAUGE WINDOW
38 152969001 2{1-pHiIh3 CORD HOLDER
39 062670512 21FA7 13574045 SCREW, PAN SM3,57-40X5
40 148738000 |  1}7iE% WIGK, L=335
41 148738000 1173kt WICK, L=335
42 152956001 ol FEI= T WICK, 4X4 L=500
44 226475000 3rrinT A1, 9Xs0 TYING BAND 1.9X80
45 153924001 1|7kt FELT
47 S43958000 1|7ikT4X4 WICK, 4X4 L=70
48 549985000 0 [t 5 P DIiL TUBE, L=170
49 549986000 1|k 217" OIL TUBE, L=110
50 549987000 S (St =5 Wy OIL TUBE, L=150
51 S49995001 13-k HThd CORD SUPPORT
|52 062670512 1A 1357-40X5 SCHREW, PAN SM3.57-40X5
53 S45618000 S [ 5 Wy i OIL TUBE, L=210
55 113006001 1{7IME FELT
|56 S35001000 2 AN T NYLON RIVET
-5

118-B84-350



1. %30 <,B84% / | hreading mechanism

118-884-401  §

21



" H. % ELPESI% / Threading mechanism

REF.NO CODE |aQTy Bl X of NAME OF FARTS A
1 553097001 1|7-b{b3F ARM THREAD GUIDE
2 062710612 1|Fn " 1476-32%6 SCREW, PAN 5M4.76-32X6
13 $49627001 1|7-41 b ARM THREAD GUIDE
4 060670612 1M b 357-40%6 SCREW, BIND SM3.57-40X6
5 551859101 1|P-LA bPAFo ARM THREAD GUIDE
Is DBOBTOE12 1|0 {24 3574006 SCREW, BIND SM3.57-40X8
8 152872001 14941 TENSION BRACKET
9 114294001 1o O-RING
10 144588001 1|{hhn" 2B THREAD TAKE-UP SPRING, B
11 150551000 1|4hamie’y TENSION RELEASE PIN
12 116922001 130477 TENSION STUD
13 §31032001 147293405 TENSION NUT
14 506548001 1|49 1C TENSION SPRING, C
15 159805001 1 [{HAFATHT TENSION DISC PRESSER
16 145446001 2|1F39543 TENSION DISC
17 100402004 1|p435°3.57 SET SCREW, SM3.57
18 $10469001 1|PHh43575,95 SET SCREW, SOCKET SM5.95
19 115186001 1S hFAE Y MAIN TENSION STUD
20 100136001 1[5 TENSIONNUT
21 107606001 1{rF99n" % TENSION SPRING, H
22 145446001 2 AT TENSION DISC
23 152889001 NBED THREAD RETAINER
24 062670612 2 [ 3357-40X5 SCREW, PAN SM3.57-40X6
25 502439001 1 (" S b FAH{B M-BAR THREAD GUIDE, B
26 152891101 1| GASADA R N-BAR BUSH THREAD GUIDE, D
27 152881001 1 |ZEb1o(93 NEEDLE COOLER ASSY
28 014760632 1|PH7$ 3595-28X%6 SET SCREW, SOCKET (CP)SM5.85X5
29 152883000 1|71AhEX15. 5 FELT, 8X15.5
30 152884001 1 |TEL{ M NEEDLE COOLER THREAD GUIDE
3 062570412 1[#n"2357-40X4 SCREW, PAN SM3.57-40X4
33 S12441001 1|73 3914 47 3 WASHER
118-B84-401

22




J . %3 B8{% / Bobbin winder mechanism

;‘:2

4

g
3

118-BB4-402 }

23



J. % #E58{%& / Bobbin winder mechanism

REF.NO CODE |QTyY P E NAME OF PARTS AW

11-1 SA1587001 1{9774%33 UPPER COVER SUB ASSY

1-2 537952100 1}{R7%57° BOBBIN WINDER ARM
-3 S$379893000 140" 2 PLATE SPRING

1-4 048100142 1 RAT5 9010 RETAINING RING, EXTERNAL C10

1-5 $37994001 1789258 BOEBIN WINDER CLAW STUD

1-6 S57635001 1|#° € 49184 BOBBIN PRESSER, 484

1-7 100402004 1| k4357 3.57 SET SCREW, SM3.57

1-8 S37996001 1|4 7502 BOBBIN WINDER CLAW

1-9 014680622 1|FFRa3s "4, 37747 % SET SCREW, SOCKET (CP) SM4.37
110 048050342 1| kATES RETAINING RING, E5

1-11 S57661001 1|1h74F" 7484 BOBBIN WINDER SHAFT

1-12 154528001 1| FTF747 BOBBIN WINDER WHEEL

1-13 120448001 M EE Y RUBBER BAND

1-14 120980001 2|PaTIkh ARy 4. 37 SET SCREW, {CP) SM4.37-40X8

1-15 S$10174000 1|#303r14 DUST GUARD PLATE

1-16 37998001 1|4b7497 0" 3 SPRING

1-17 157968001 1|42 KNIFE

1-18 062680512 1|#8°2437-4045 SCREW, PAN SM4.37-40X5

1-19 159574101 1|{b34" TENSION STUD

1-20 100136001 1|4+ TENSION NUT

1-21 148851001 1A ] TENSION SPRING

1-22 145448001 2| +FAFAT TENSION DISC

1-23 144105000 17390 301%° 8" 3 TENSION SPRING FLANGE WASHER

1-24 021680202 1|+/b224. 37 NUT, 2 SM4.37

1-25 141590001 L P W THREADING BAR, U

1-26 100022004 2|#/b5. 95 MUT, SM5.95

1-27 025680232 . 1|E7H " h" 37274, 37 WASHER, PLAIN M 4.37

2 nDe2681212 2|#n°1437-40X12 SCREW, PAN 5M4.37-40X12

3 062680612 1|#4° 4. 37-40X6 SCREW, PAN SM4.37-40X6

4 025680232 3|EF4% 0" 3294, 37 WASHER, PLAIN M 4.37

5 $47335101 1|{b357° =073 BOBBIN WINDER PULLEY ASSY

'
118-B84-402

24



L PRI L) BT S D DI LIS TSR il i

L

22.5 22-8 22-4 1—22

101 100 &1 52

15

118-884-403

i o




&

K %41)E8{% / Thread timmer mechanism

REF.NO CODE aTY S | NAME OF PARTS
i i 557662001 1[4h+ak484 THREAD TRIMMER CAM, 484
2 014770822 2|PHE A3 6. 35047 SET SCREW, SOCKET (CP) SMB.35
3 538002201 PR et SOLENCID SETTING PLATE
5 0e0eai1212 20 {2h"437-40X12 SCREW, BIND SM4.37-40X12
B 154599000 VIR b E SOLEMNOID CUSHION :
7 502652001 1 n°3 WASHER
8 523836001 b b SOLENOID LEVER ASSY
-1 502654001 1| L = SOLENOID LEVER
.Is-z 014680632 1|PHI$ 2437-40X6 SET SCREW, SOCKET (GP) 5M4.37
g 538003101 1|90 GLn° —fbn” - DRIVING LEVER PUSH LEVER
o 145478101 114 7377 4.76 SHOULDER SCREW, SOCKET SM4.76
11 538004002 1|7 Ln” ZRn < §022> |DRIVING LEVER STOPPER <Marked in2>
11 538004003 L T < #E13%> |DRIVING LEVER STOPPER < Marked in 3>
11 S38004004 1|76 ALn” =2 pn” < §1E4> [DRIVING LEVER STOPPER <Marked in 4>
12 550893001 2|FHR kR, 37410 BOLT, SOCKET SM4.37X10
13 148847001 2l h7 WASHER, PLAIN 4.76
14 158305001 1{PARIFATETRS” ADJUSTING SCREW
15 105812003 1{#747.94 MUT, SM7.94
16 $38005001 1|90 Bl TS DRIVING LEVER SHAFT
17 231071001 1440815 BUSH, 8X15
18 532235001 EZE R O SPRING, COMPRESSION
19 048070342 1|FAT7E7 RETAINING RING, E7
20 153596001 11853 WASHER
21 154596000 IS VT = v CUSHION -
22 S49646101 1|4RFUTR e 42 THREAD DRIVING LEVER ASSY
22-1 559874001 1R Sen - THREAD DRIVING LEVER
22-2 559872001 1|4r%0a0 THREAD TRIMMER ROLLER
22.3 559871001 1457 #%574.37 SHOULDER SCREW, SM4.37
223-4 S58873001 2014 h % WASHER, PLAIN
22-5 SA0043001 2|Ft4. 37 NUT, SM4.37
22-6 028680242 1|0 3% h"32-4,37 WASHER, SPRING 2-4.37
23 014770622 1|7HR 43576, 357473 SET SCREW, SOCKET {CP) 5M6.35
24 502354001 214795 747 30°B SHOULDER SCREW, B
25 100022005 2|#7h5. 95 NUT, SM5.95
26 549548001 1|4R&UnyE 22 THREAD TRIMMER ROD ASSY
26-1 S49649001 1 h THREAD TRIMMER ROD
26-2 141492001 o} F e E K JOINT ASSY
26-3 100022005 2|#7+5.95 NUT, SM5.95
27 S57665001 1 vhAn - CONNECTING ROD LEVER
29 S57664001 1|{hE9O7 L THREAD TRIMMER ROD, L
30 510195101 1|{pE0LA" 57 THREAD TRIMMER LEVER SHAFT
31 110367001 1|5 5% WASHER, PLAIN SPECIAL 8
32 048060342 1|FATER RETAIMNING RING, E&
33 014760622 1|7#b43575. 95 SET SCREW, SOCKET 8M5.95
34 S57686001 1|{HUER 03 EXTENSION SPRING
38 549994001 2|14 h°34.78 WASHER, PLAIN 4.76
LR 510202201 1 pdden’ 78 LEVER SHAFT
42 ' 014680622 1|PFRARy 4370878 SET SCREW, SOCKET (CP} 8M4.37
43 S57663001 1|W{5484 NEEDLE PLATE, 484
44 557667001 14 FLA-484 T-TRIMMER CONNECTING ROD, 484
45 SH7E68001 1R ndBAS3E MOWVABLE KNIFE 484 ASSY
46 510208001 1|4 AT < t=0, 4 > |MOVABLE KNIFE SPACER
45 510208002 P[4 F A < t=f). 52> [MOVABLE KNIFE SPACER
46 $10206003 1|1 g < t=0. 6> [MOVABLE KNIFE SPACER
46 S10208004 1|1 R andA < t=0.7> |MOVABLE KNIFE SPACER
47 500705001 1k k- MOVABLE KNIFE COLLAR
48 510209101 1|74%%°4.37 SCREW, SM4.37
49 857670001 1|ir{ndnd FIXED KNIFE, 484
50 111140002 2{¥43%° 2,38 SCREW, SM2.38
51 100032004 2|¥739°4.37 SCREW, FLAT 3M4.37-40X8
52 511244001 2lu43574.37 SCREW, SM4.37
118-B84-403

26




KOOART U BEGTR 7 nread mmmer mecnansin

101 100 51 52

27

116-B84-403




K. %' JB3{% / Thread trimmer mechanism

REF.NO CODE aTy E-Ad MAME OF PARTS A
53 857673001 Hl RSP THREAD TRIMMER CYLINDER
|54 553488000 277 JOINT
55 857705001 1 |- UPre{ SENSOR SETTING BERACKET
56 018061436 2|PHENEX14 BOLT, SOCKET MaX14
51 S57681001 1| RFIER " ST7R° EXTENSION ROD
J62. 141400009 U EE WASHER
63 021060102 2|t7k1a6 NUT, 1 M&
64 510892001 1Y b7~ SET SCREW COLLAR
B5 123006001 1(FA3576. 307473 SET SCREW, (CP) SMB.25
66 0180671436 2{THRAGX14 BOLT, SOCKET M&X14
67 543687001 1|HA41-7"R AR TUBE, R
‘|68 543687002 1[HEF1-7"R AlR TUBE, R
69 509197000 126" b 207 SPEED CONTROLLER .
71 110233001 1|4°2374.76 SHOULDER SCREW, SM4.78
72 SADZ218001 1|F7H4. 76 NUT, SM4.76
T4 S57674001 T FLA - THREAD TRIMMER LEVER
5 SAD218001 1|57 235°5.95 SHOULDER SCREW, SM5.95
76 100022005 1|#7k5. 95 NUT, 5M5.95
77 512896001 1|A ROLLER
100 * 1|MIFH S MEEDLE HOLE PLATE
101 100360003 2|4735°2.38 SCREW, FLAT SM2.38
102 228475000 21779 21, 9X80 TYING BAND 1.9X80
103 100645003 1 #'% WASHER
104 102571003 1(F7h4. 37 NUT, 5M4.37
¥
118-884-403

28



~ . 33h B3R/ | hread wiper mechamsm

‘/i\ﬂgm

118-B84-405




L 7L AB8{% / Tension release mechanism

REF.NO CODE |QTY A NAME OF PARTS

1 152827001 R LG OIL CAP

2 014710522 1|FHh#% 4, 76787 3 SET SCREW, SOCKET (CP) SM4.76
3 557872001 170" -84 WIFER, 84

4 153112001 1|4 #3357 3,57 SHOULDER SCREW, SM3.57

5 021670202 1|+7b2913. 57 NUT, 2 SM3.57
| DE0670412 1|n {7 357-40X4 SCREW, BIND SM3.57-40X4

10 557867001 1|4 b7 ibh 5T T-WIPER CONNECTING ROD, ST
11 S27868001 1222 A e b CON. ROD LEVER SETTING PLATE
12 01 B400836 2[PHE" H4XE BOLT, SOCKET M4X8

13 028040245 2| h F2-4 WASHER, SPRING 2-4

14 025040236 2|7 A 174 WASHER, PLAIN M 4

15 S578689001 1|4 bAFLdn - T-WIPER CONNECTING ROD LEVER
16 153112001 2|4 4357 3.57 SHOULDER SCREW, SM3.57

17 155167002 1|9°235°5.56 SHOULDER SCREW, SM5.56

19 021750302 1[+7h3515. 56 NUT, 3 SM5.56

20 556864001 N 5773 WIPER ARM ASEY

21 557876001 18" =Y r1{3 CYLINDER SETTING FLATE

22 018062022 2|77 hEX20 BOLT, SOCKET M&X20

23 1494820{1 2|PH%575 VEMBXTS ’ BOLT, FLAT W/SOCKET MEXi5
24 557873001 Ll R Ara P P A THREAD WIPER CYLINDER

25 S57672001 1|41 CYLINDER JOINT

26 521881001 1|7#%%74. 76 SCREW, SM4.76

30 557874001 1AW AT P CYLINDER SETTING PLATE, AW
31 S5A0FT1001 T|AWALAR N~ CYLINDER COVER, AW

32 855151000 3[+h7234X6 SCREW, TRUSS M4X8

33 5598230 2|77 M4, 37410 BOLT, SOCKET SM4.37X10

35 100645003 2|43 WASHER

36 555133000 1| MF{SOLEN =74 LID, S-COVER

42 543843009 1| IR T2 THREAD WIPER SWITCH ASSY
43 062300612 2| 336 SCREW, PAN M3Xx6

44 518415101 2|n-7312% HALF UNION

118-B84-405



o PRV BT OO LTS LRE2-LIP TTeL ieiksini

£}

118-B84-408 I}
3




*
<

M. HRYBA{% / Thread take-up mechanism

Wl wh —

REF.NO CODE |QTY kAo NAME OF PARTS R
556531001 A5 Hr{ % SETTING PLATE
062710812 2|74 1476-32X8 SCREW, PAN SM4.76-32X8
S$50052000 Rl [N PIN CYINDER ASSY
-1 550048000 o} (A PIN CYLINDER
-2 523660000 1|AL b2 P07 SPEED CONTROLLER
3-3 512150000 1 |F-ATMF" M-5HL-4 TUBE ELBOW, M-5HL-4
556532001 1AM =77 3k STOPPER BRACKET
5 550051000 1|7 2 NUT, M12
6 S50050000 A EEagsakld KNUCKLE
7 850049000 i L 2 PIN
8 532259001 R e Ererls PRE-TENSION NUT
g (18401636 1|7+ MHaX16 BOLT, SOCKET M4X16
10 55653311 TR~ LEVER
11 107321003 2|37 A4, T8 SHOULDER SCREW, SM4.76
12 S20878000 1|37 4k5, 3 RUBBER CAP, 5.3
13 518387008 1|17-#1-7° AIRTUBE, 4 L
14 518387006 1|17-F2-7" AIRTUBE, 4L
19 028040246 1N 37 h $2-4 WASHER, SPRING 2-4

118-B84-408




POy OTILE

™ BT R B TR D AR TR

118-B84-501 :

P .7V > FEIEBE / Printed circuit board mechanism

118-B84-518 -}



N. g B H 2R & / Synchronizer

e T
@

CODE

REF.NO aTY B Ao NAME OF PARTS AN
1 S48666001 1 4493 SYNCHRONIZER ASSY
2 062400806 | 2 148 SCREW, PAN M4X8
4 538080001 AR LUV VA MEEDLE LOWER MAGMNET ASSY, D
5 S38082001 | 2|WmIv s NEEDLE UPPER MAGNET ASSY, U
6 062681412 | 3|t 1437-40X14 SCREW, PAN SM4.37-40X14
7 025680132 S{EFH AT #3037 WASHER, PLAIN S 4.37
118-B84-501
P. UL REIERSE / Printed circuit board mechanism
REF.NO CODE aTy [ o NAME OF PARTS R
1 S494 73001 ol LR TN MAIMN PCB ASSY
1-1 52801 2000 411 CMs4640P IC:M54540P
1-2 S43178000 | 8|PHAT 3PCO231 PHOTO COUPLER:PC9231
1-3 093650008 | 1|cMOSIC74HCOBE IC:74HCO8F
1-4 093650032 | 1|CMOSIC74HCIZF IC:74HC32F
1-5 091170008 | 2|BIPICT4LSDYF 1G:74LS09F-T
1-6 S40484000 |  8|MOSFETFSTOKMI-2 TRANSISTOR, FET:FS10KMJ-2
1-7 S49485000 |  B|MOSFETFXGKNI-2 TRANSISTOR, FET:FX6KMJ-2
|1-8 549471000 6|MOSFETFK185M-12 TRANSISTOR, FET:FK185M-12
1-9 538155000 |  3|MOSFET2SK1306 TRANSISTOR, FET:2SK1306
1-10 S50645000 |  1|4OSFET25K1307 TRANSISTOR, FET:25K1307
1-11 S49486000 1|M0SFET 25J222 TRANSISTOR, FET:25J222
1-12 U327 44000 1|DIPSWDSS 708 DIP SWITCH:DSS708
1-13 0A4301005 31+ 8T R 3N00A SCREW, PANA{S/P WASHER) M3X10
1-14 S48578000 1 |GFUSERAFBY b 0% GLASS FUSE, 5A WILEED WIRE
i-15 Y¥51030150 1]#° ICE0BI103 CAPACITORPOLYSTER 50B103
118-B84-518

34



21 . D2 FO—=Jli w2 ABE / Conirel DOX mecnanism

1-7 1.6 1-i0

1-5 1-4 1-8

== 1.26-15

|j|:|a
|—-.-
008 ohad S
O
1.28-2 I:BQ
[ S—

O e ——1-26-7
. 80 o ﬁ/ 1-26-3 L 1-26-6
| —|
1-26-10—H F oQ
O F — 1-26-8
1'25'5'"'_' o | 1'26'1

1-26-4

= 1-25-9

()
(J

C F——=—1-26-17
o - o am = ‘,;ﬂc

I
1-26-13 1-26-11 1%{6_21}

i5

118-B84-502

-3




Q1. 3> kA—F w2 ZAEFE [ Control box mechanism

REF.NOC CODE = O MAME OF PARTS R

1 S48467001 106 PR BOX ASSY

1-1 S43488001 T A7 8998 POWER SUPPLY BOX

1-2 548469001 1A AN S MAIN PCB SETTING PLATE

1-3 543470001 1|67 99AT4 BOX COVER

1-4 S38093000 1[3-F"3HI(S HOLDER PLATE

1-5 0AS401206 2t PR 4N 1208 SCREW, PAM (5/P WASHER) M4x12

1-8 021400206 2|23k NUT, 2 M4

1-7 547682000 1|BCT7AE-373 FAN MOTOR ASSY, DC

1-8 0A5403008 2+Fa 4 934X3008 SCREW, PAN (S/P WASHER) M4X30

1-9 0A5400808 1l 214%808 SCREW, PAN (S/P WASHER) M4X8

1-10 0AS401208 2lH8 34K 2008 SCRHEW, PAN (S/P WASHER) M4X12

1=11 S42280000 1|7 RS- " 434753 FOOT SWITCH HABMNESS ASSY, 434

1-12 S3810T100 Al 15 £ 3 s e o CONTROL POWER SUPPLY HARMESS
1113 538108000 I 1 A P B MOTOR POWER SUPPLY HARNESS

1-14 S38109100 R L SR T I H-E POWER SUPPLY HARMNESS
11-15 538110000 1{PERI-}~ POWER HARNESS

1-16 511348000 1374779 RUBBER BUSH

1-17 S00854000 Tl —kENS SUPPORT, NS

1-18 531780000 2|CKS97-77 26L CORD CLAMP, 28-L

1-19 S43275000 6|31-b" 937" WE2NS CORD CLAMP, WS2MS

1-20 543276000 4|1=F" 957" W3NS CORD CLAMP, WS3N3

1-21 543277000 13-k 7727  WSANS CORD CLAMP, WS4NS

1-22 008400604 2|++7734X%6 SCREW, TRUSS M4X6

1-23 538116000 1|47 997 T FRAGMENT PROTECTOR NET

1-24 S37052001 1{PET-% LABEL, PE

1-25 S3T060001 1|P-23-7 LABEL, GROUNDING

1-26 S49932101 . 1777 AN LR POWER SUPPLY PCB ASSY

1-26-1 543177000 1 MA3E307: IC :MA3830

1-26-2 543184000 2|PHA7" P23 PHOTO COUPLER :PC323

1-26-3 549586000 2IMOSFET25K 1941 TRANSISTOR, FET :25K1941

1-26-4 555473000 115 1 DPASOSCE-F DICDE AR :PAS0OSCE-F

1-26-5 S3E8203000 1|5BDYGE02C04R DIODE :YVGEB022C04R

1-26-6 SAD03T000 20 Y2av14D511 VARISTOR:V14D511

1-26-7 232384001 157774 DSAIGZMA SURGE ABSORBER :D3A3G2ZMA

1-26-8 S49071000 1|0BRDZSXBE0 DIODE BRIDGE -25XB60

1-26-9 S36205000 2|7 »C2508182 CAPACITOR, ALUM-ELEC 250B182

1-26-10 SA103400:0 1|7 »0638562 CAPACITOR, ALUM-ELEC G3B562

1-26-11 843175000 1|7 JETS54AA1 59 TRANSFOBRMER :54AA159

1-26-12 543176000 1{F7-3ETS3I5A0199 TRANSFORMER :38AD 155

1-26-13 543181000 1|3 METS49ADZA2AC COIL :42AD289AC

1-26-14 538208000 1 |RY.JW1 AFSNDCEY RELAY MW1AFSN/DC 5V

1-26-15 1653242000 2lk1-2"BA FUSE, 6A

1-26-168 S08030000 1 [GEI1-2° SAFE FUSE, 5A :FB

1-28-17 S48580000 1 |GFUSETAFB FUSE, 7A :FB

1-26-18 0A4301005 BleFa #7913X100A SCREW, PAN (5/P WASHER) M3X10

1-26-19 543188000 1|PCBE13-F" PCB E1 HARMNESS

1-26-20 S43187000 1|PCBE22-}" PCB E2 HARNESS

1-26-21 542472000 1|#-22460-22 THERMISTCR 8D-22

1-26-22 549938000 b A VT INSLATION SHEET

10 S49477000 1|PROME{%" 373 FROM CONTROL ASSY

10-1 UA4817000 1MOSLS 1 2702001 EPROM:27C2001

i1 553032000 1|PRON-1MT3 PROM ASSY, IM

1141 S38143000 1CMOSLS 1 27Ch12 LSI:27CE12

12 228475000 1 {frramns ap 7 1, axED TYING BAND 1.9X80

<HEHA> < For Export>
20 53835211 P N N LABEL, ELEC. SHOCK 4 LANG.
<EArH> < For Japan only >

21 338353101 TR AT KT LABEL, ELEC. SHOCK JPN.

54 S556270M 17" N IM LABEL

118-B84-502

36




LI A T 0w ATER 7O UTID DUA THEG s

1.26-.12 1-08-

t5 14 18 1.7 18140 120 GL

k3

+ 1-26-14

\ R UV i

o

@, OC}
— O
] Q. 1-26.2
8 o 1-26-3

1-26-10— O':' — HA e2
1-26-5— o
1-26-4—

1-268-13

|
1-26-11

o P = o
1'25'1/‘1-26-20

&

37

118-B84-502

R i Learyy ey




Q1. 3> ba—/LF v 7 ZEF [ Control box mechanism

| "_HEF,ND CODE |QTy i NAME OF PARTS AM
" mﬁmaﬂ L1 [ FDr EUPPW palts "
1 < =#E200V, 220vE> <For "3-Phse 200V & 220V AC>
|H-1 $53031001 1&g AN BOX UNIT, A1-IM :3-P. 200/220V *
| < BAE200V. 230VA> <For "1-Phse 200V & 230V AC>
1H=2 S53033001 1 [E IR IAZ-IN BOX UNIT, A2-IM :1-P. 220/230V *
. < BAR100VAEE > <For Japan only>
H-3 553034001 EMRIEBI=IN [ ’
_ <B#ENov. 120vE> <For "f-Phse 110V & 120V AC>
H-4 S53035001 1|8 IR IB2- 1M BOX UNIT, B2-IM :1-P. 110V AC *
< =HH415VE > < For "3-Phse 415V AC>
H-5 §53036001 1|3 9925 3C1-IN BOX UNIT, C1-IM :3-P. 415V AC *
< =HHBOVEH> <For "3-Phse 380V AC >
H-6 £53037001 1| A3 1M BOX UNIT, C2-IM :3-P. 380V AC =
< BAH240VE > <For "1-Phse 240V AC>
H-7 §53038001 13 AUTICI-IM BOX UNIT, C3-IM :1-P. 240V AC *
< =#H400VH > < For "3-Phse 400V AC>
H-8 S53039001 1 PRI IE=1M BOX UNIT, E-IM :3-P. 400V AC "
< Hitg240vE > <For "1-Phse 240V AC >
H-9 §53040001 | 1|# TIAHIEF-IN BOX UNIT, F-IM :1-P. 230V AC *
118-B84-502

RMEII ALV T LSRR E S XV EET & BIFRELMAN — R Aoty TLEY,
When ordering parts which have an (*) in the RM colum, these parts will be supplied as aset together with athar
neccssary parts such as sucuil boards,



Q2 . 3 FA=—JLALy 2 Z B4/ Control box mechanism

< =i 200V,220VfE / For "3-Phase 200V & 220V AC" >

< HiE220V,230VE / For "1-Phase 220V & 230V AC" >

3-2-2

3-2-2

< =415V 380V / For "3-Phase 415V & 380V AC" >

3-3-2 8
5

" #Fi-a HE OPTION PARTS

< =#400V / For "3-Phase 400V AC" >

39

118-B84-502

iy

AT Lt ey

CRRT T



»

Q2. 3> kFO—Jla - 7 ZE{E / Control box mechanism

REF.NO CODE aTy e i | MNAME OF PARTS R
< = }H200V, 220V > < For "3-Phse 200V & 220V AC>
2-1 538112001 1|77 AENT3A POWER SUPPLY SWITCH ASSY, A
2-1-1 538113000 1|77 2 INI=R" A POWER SUPPLY IN HARNESS, A
2-1-2 538133000 1|77 4 A3 POWER SUPPLY HABRMNESS
2-1-3 J02657001 1|3P4SHE1 7 3P. PUSH SWITCH, #17
2-1-4 224514004 ] L e INSULATION PLATE
2-1-5 218858001 2| 2 N1E0 BINDER, M130
< Hi100VA > < For Japan enly>
2-2 538114000 1|7 A 50758 POWER SUPPLY SWITCH ASSY, B
2-2-1 538115000 17 A7 INI-bB POWER SUPPFLY |N HARMNESS, B
2-2-2 538118000 1|7 W va=k" a0 POWER SUPPLY HARNESS, JPN.
2-2-3 JO2657001 1|3P47swi17 3P. PUSH SWITCH, #17
2-2-4 224514001 2H T4 INSULATION PLATE
2-2-5 218859001 20 {5150 BINDER, M150
< =#415v, 380V > <For “3-Phse 415V & 380V AC>
2-3 S38117000 1|7 A" 250730 POWER SUPPLY SWITCH ASSY, C
2-3-1 538115000 17w #INI-F"B POWER SUPPLY IN HARNESS, B
2-3-2 238133000 | E i POWER SUPPLY HARMESS
2-3-3 JO2E657001 1|3PESHE17 3P. PUSH SWITCH, #17
2-3-4 224514001 bd | A PR b INSULATION PLATE
2-3-5 218859001 2| {r2"N150 BINDER, M150
< Bijg200v. 230VH > < For "1-Phse 200V & 230V AC>
2-d 547582000 177 " AANPID POWER SUPPLY SWITCH ASSY, D
2-4-1 538113004 1|7 A INI-RT A POWEHR SUPPLY [N HARMESS, A
2-4-2 547585000 1|7 -k 202 POWER SUPPLY HARNESS, EXP.
2-4-3 JO2657001 1|3PSH3 7 3P, PUSH SWITCH, #17
2-4.4 224514001 2/t YIS INSULATION PLATE
2-4-5 218852001 2in {3750 BINDER, M150
A TUaLERE T " OPTION PARTS ~
< = {400V > < Faor "3-Phse 400V AC>
2-5 S38120000 1|77 A" NI+ E FOWER SUPPLY IN HARNESS, E
< HiHa230VE > <For "1-Phse 230V AC>
2-6 543188000 1{F7 " ¥ INI-FF POWER SUPPLY IN HARNESS, F
<HAF110V, 120V, 240vE> | <For “1-Phse 110V, 120V & 240V AC>
2-7 S47594000 1T NG FOWER SUPPLY SWITCH ASSY, G
2-7-1 538115000 1|77 ¥INI-F"B POWER SUPPLY IN HARNESS, B
2-7-2 547595000 L E e e POWER SUPPLY HARNESS, EXP.
2-7-3 JO2657001 1|3P4%5WELT 3P, PUSH SWITCH, #17
2-7-d4 2245140M =l I ) INSULATION PLATE
2-7-5 218859001 2lh {58150 BINDER, M150
W
< ML§g220V, 230V < For "1-Phse 220V & 230V AC
=3H200V, 220V > 3-Phse 200V & 220V AL >
3-1 538123000 1|ACINIZIETS AC-IN CONNECTOR ASEY
< Higoov, 11ov, 120V > < Far "1-Phse 100V, 110V & 120V AG>
3-2 548473000 ) RV VSV CONVERSION TRANSFORMER ASSY, B
3-2-1 548474000 1A 3728 CONVERSION TRANSFORMER, B
3-2-2 $38128000 1|ACINI-} AC-IN HARNESS
< For Japan only >
118-B&4-502

40



Q2 . a2 F0O=—Jbix w2 A B [ Control DoxX mechanism

< =#3200V,220VA / For "3-Phase 200V & 220V AC" >

3-1

< B8 220V,230VA / For "1-Phase 220V & 230V AC" >

3-2-2

3-2-2

2.7-4 2-.7-5 2-?-3_,

" 47 av8& /OPTION PARTS "

< =#8400V/ For "3-Phase 400V AC" >

< 445230V / For "1-Phase 230V AC" >

46 %”i"'iﬁﬁ
oo

41

118-B84-502




Q2. 23> bO— WK 7 ZEER [ Control box mechanism

REF.NO CODE |QTY b NAME OF PARTS RM

< Bijf240v < For “1-Phse 240V AC
=48400V, 415V, 380VE> 3-Phse 400V, 415V & 380V AC>

3-3 549475000 1|\ hob7RACT 3 CONVERSION TRANSFORMER ASSY, C

3-31 540476000 1| e b 720 CONVERSION TRANSFORMER, C

3-3-2 S$38126000 1|ACINI-}" AC-IN HARMESS
i DV 1 “ OPTION PARTS “
< Big230vE > <For "1—Phse 230V AC>

3-4 543201000 1ACINI-FF AC-IN HARNESS, F
<HUE200V, 220V, 230VELH > | <Except for 200V, 220V & 230V AC>

4 (18061436 4 |FHEMAEXT 4 BOLT, SOCKET MEX14

5 025060236 ale7t R #FIU6 WASHER, PLAIN M 6

hﬁ 021060106 4115376 NUT, 1 Mg

7 028060246 4V 3 h"32-6 WASHER, SPRING 2-6
A Fia M “ OPTION PARTS "
< =4H400VH > <For "3-Phse 400V AG>

440 54063500 1|37 A4 3073 MNOISE FILTER ASSY, 430E
< Big230vE > < For “1-Phse 230V AC>

40-1 54061601 11/{Z° A MIEMCH: MNOISE FILTER ASSY, EMC
<Hiig230v, =4F400VAE> | <For "1=-Phse 230V AC & 3=Phse 400V AC>

41 540620000 1|40° e PCB SETTING PLATE

42 0A4400605 Bl+Fn"# 1AXEDA SCREW, PAN (S/P WASHER) M4X6

43 540621000 | 1 |EMIIPESD-SR-15 EMI CORE, ESD-SR-15

44 540622000 1{EMIIFESD-SR-25 EM| CORE, ESD-SR-25

45 149809000 2[44597°L BEAD BAND, L=200

46 540621000 3|EMIIPESD-5R-15 EMI CORE, ESD-5R-15

47 S40622000 2|EM I JFESD-SR-25 EMI CORE, ESD-SR-25

48 142809000 5|54797°L BEAD BAND, L=200

45 540623000 1|EM I IFTR-40-27 EMI CORE, TR-40-27

50 0A5401806 1|+ 8 734X160B SCREW, PAN (5/P WASHER) M4X16

51 025040236 1|E38° A" 33294 WASHER, PLAIN M 4

52 021400106 1|#7k1324 NUT, 1 M4

N
118-B84-502

42



R . ZEHEG: / Air pressure mechanism

30-1-1

118-B84-514

43



R. ZIEM{F / Air pressure mechanism

REF.NO CODE QTyY e | MAME OF PARTS Rl

1 543687001 1({#0-#1-7°R AlR TUBE, R
2 S43887002 1|[HO-F1-7°R AlR TUBE, R
3 543688001 1|HAF1-7°L AlR TUEE, L
4 543688002 1HOA1-7L AIR TUBE, L
7 518387006 1|1P-F2-7" AIRTUBE, 4L
a8 518387006 1|1F=F1=3" AlR TUBE, 4L
G S183870086 i|17-F1-7° AIR TUBE, 4L
10 149796001 1137 -8+ 94 AlIR HOSE, W/CONNECTOR
11 S08178000 2|77 FAAN-4 BRANCH, UY-4
12 504897000 11773774 PLUG, 4
13 228475000 3T R 1,980 TYING BAND 1.9X80
20 0A5501205 2| ¥ 935X1208 SCRHREW, PAN (5/F WASHER) M5X12
21 021500106 201537945 NUT, 1 M5
22 032422003 21+TEIF4.1X20 WOOD SCREW, ROUND M4d.1X20
23 148847001 21803 WASHER, PLAIN 4.76
30-1 557873001 1|7 A N hT 5ATE SOLEMOID VALVE ASSY, A
30-1-1 S576850M 1|0 K77 R 5-6 VALVE SETTING PLATE, 5-6
30-1-2 S09318101 (17T -2 INTEGRATOR
30-1-3 540628000 1@ -WAATT1/4 BALL VALVE, 1/4
30-1-4 S09228000 1=V R MIPFLE, 1/4X1/8
30-1-5 857880001 1F A N RT592 SOLENCID VALVE ASSY, 5
30-1-5-1 557881001 1|IPTHRET B2E AIR MANIFOLD ASSY, 5
30-1-5-1-1 S57882001 1|IFeZfnE" 5 AIR MANIFOLD, 5
30-1-5-1-2 543683001 AP L T SOLENOID YALVE
30-1-5-1-3 518415101 10 |W-T12F400M5 HALF UNION : Q405
30-1-5-2 S57883001 1 BT N-3FXETE VALVE HARNESS ASSY, X5
30-1-5-2-1 512404000 51908 NV N7 2505 VALVE COMMNECTOR
30-1-6 062302506 21713825 SCREW, PAN M3X25
30-1-7 028030242 2| a4 h"52-3 WASHER, SPRING 2-3
30-1-8 025030232 2leF AT 313 WASHER, PLAIN M 3
30-1-9 S40628000 2|n Az BARREL NIPPLE
30-1-10 S23880000 2|11F-373- AIR MUFFLER
30-1-11 543686000 1|PTIME 1/4 ELBOW, PT 1/4

K
118-B84-514

44



S . TREIEEL R / Power supply equipment mechanism

4D-1c-]

: & | 41

|

BTy

" 40-9 40-2
===

118-BB4-515




8. B S M{% / Power supply equipment mechanism

REF.NO CODE |QTY B MAME OF PARTS AM
1 S48587000 1| waE-ax73 PULSE MOTOR ASSY, X
2 S48588000 1| hag-ay4: PULSE MOTOR ASSY, Y
3-1 155055001 4|FFE kR 4X45 BOLT, SOCKET M4X45
3-2 018402522 4IFHE MhaxX25 BOLT, SOCKET M4x25
4 552907000 ol-b"dR 10 CORD HOLDER, 10N
5 0AS401006 oA’ In 3400 SCREW, PAN (S/P WASHER) M4X10
& S57710001 L AR W ] HEAD SENSOR AIR ASSY
G-1 S56167000 1 |[$A M AGL-N1 2F PROXIMITY SENSOR, GL-12NF
G- S56167001 i |iArHeAGL-N1 2F PROXIMITY SENSOR, GL-12NF
6-3 S56167001 1 [ teAGL-N1 2F PROXIMITY SENSOR, GL-12NF
8 062300808 alFa 13%8 SCREW, PAN M3X8
10 552907000 2l-F"de 410 CORD HOLDER, 10N
11 0AS40M008 2| 3k74X10 SCREW, PAN (S/P WASHER) M4X10
12 §25010000 AIHOA557" NE-2N NYLON CLAMP NK-2N
13 062670512 3l 3357-40%5 SCREW, PAN SM3.57-40X5
14-1 538144100 T BEWLI{ B 93 THREAD TRIMMER SOLENQID ASSY
14-2 538146000 1]33443191-04R COMNECTOR :3191-04R
14-3 538147000 1|7-7#1-7'5% MARK TUBE, 5
18 S38148000 1|7-2t1 GROUND WIRE, 1
17 0A5400808 1|+ % TI4XEDB SCREW, PAN (S/P WASHER) M4X8
21 549465008 1| a9suhIadrass CONMECTOR ASSY
22 228475000 1F7an wh7 1, 9%80 TYING BAND 1.9%80
25 218859001 1|0 124" M50 BINDER, M150
40 S55629101 1|97 AL 0502 HEAD SEITCH ASSY
40-1 S55630001 BRI Vv E MICRO SWITCH ASSY
40-2 538744101 1|3 {93403 SWITCH PLATE SPRING
40-3 255632001 1|20 4 SWITCH BRACKET
40-4 062020808 2in"32%8 SCHREW, PAN M2X8
40-5 140647101 101-b"#41 CORD HOLDER
40-6 062400816 1A ANE SCREW, PAN M4X6
40-7 062401216 1| ax1 2 SCREW, PAN M4X12
40-8 026040238 1Tt 3in 44 WASHER, PLAIN 4
40-58 154514001 12" - SPACER
40-10 021400106 17k 12s NUT, 1 M4
41 0AS401006 2iA7 a0 374X10 SCREW, PAN (S/IP WASHER) M4X10
42 552907000 1(3-b #0410 CORD HOLDER, 10N
43 0AS4010086 1A 30 3L 74%10 SCREW, PAN (S/P WASHER) M4X10
45 S57878001 1 |EMAYFAL TS EM-LOCK SWITCH ASSY
45-1 552744000 1|2 {9FA22EM-11 SWITCH, A222E-M-11
L
118-B84-515

46




T . EEESNSJVERSR/ Operation panel mecnanism

118-B64-530

U . EHhSB% / Power table

e —

. —— i —— — —— ——

118-B84-652

7



T. 215/ 33 JLE & / Operation panel mechanism

HEF.NO CODE oTY ki MNAME OF PARTS A

1 S55880001 A [eritn® ghegE OPERATION PANEL UNIT

-1 S55830001 Sl P e 01 VS OFERATION PANEL ASSY, M
1-1-1 S55831000 17T 7l—b | W73 FRONT FRAME ASSY, IM
1-1-2 S52031000 1A=L 3 AEAR FRAME ASSY
1-1-3 549455000 1 #3380 = PAMEL SIDE COVER
1=1-4 S408498001 1V 31 =8 PAMEL SIDE COVER GUIDE

H-1-5 087310815 2lhy7 B kaxs TAPTITE, CUP B M3x8
1-1-6 0A4400805 "4 214%804 SCREW, PAN (S/P WASHER) M4X8
1-1-7 549497001 1|0 FEN 3 PAMEL PCB ASSY
1-1-7-1 S29023000 4|LEDGLAPO40 LED :GLSFPO40
1-1-7-2 S46703000 7ILEDPGEI0TS LED :PG53075
1-1-7-3 S485739000 10}SWBIF—-4050 SWITCH :B3F-4050
1-1-7-4 U34870001 11D IPSW KSPO& DIP SWITCH:KSPO8
1-1-7-5 530280000 1|77 4% —PKB245PC36 BUZZER :PKB245PC36
1-1-7-6 ULDO25000 11337434 29-60025C COMMECTOR:3429-60025C
1-1-8 545510000 1| 27" A2 PAMNEL HARMESS ASSY
1-1-3 087311015 2|¥7 B 3IX10 TAPTITE, CUP B M3X10
1-1-10 MAZ220080 &N LT PCB HOLDER
1-2 082300806 4|7 13K8 SCREW, PAN MaX8
118-B84-530
U. & E &/ Power table

REF.NO CODE |aTy Eo A NAME OF PARTS RM
1 JBOBGBOM 11 CIME=943003% CIM MOTOR ASSY, 430
2 553055100 1] IMn—F203 HARMESS ASSY, IM
X

118-B84-652

48



VL BRI PR 7P WL S ETILLNL ALRAGar

Flstrd LA I0SE N

3]

118-B84-651




V1, BE4RES1% / Foot switch pedal mechanism

REF.NO CODE |aTy e MAME OF PARTS AM
1 551846101 1| 2L 77k 35Nk 2-PEDAL FOOT SWITCH SET, 3
11 551847101 1| 2L 77h 35072 2-PEDAL FOOT SWITCH ASSY, 3
1-1-1 549663100 2|79 S A3 FOOT PEDAL BASE ASSY
1-1-2 549672001 1|28 w50k 2-STEP SWITCH PIN
1-1-3 538168001 1|PI200 3 SPRING, COMPRESSION 10X30
i-1-4 538169201 2| 7YRSHA 148 FOOT SWITCH SUPPORT PLATE, B
1-1-5 004400603 4|+4733% " 4X6 SCREW, FLAT M4X6
1-1-6 538170001 2179037 & FOOT PEDAL SPRING
1-1-7 S54850000 126077 3SHN-320 2-PEDAL F-SWITCH HARNESS ASSY
1-1-7-1 554651000 1Bl 7T ASNN—33 2-PEDAL FOOT SWITCH HARNESS
1-1-7-1-1 S54644000 | 6|¥a35054R TERMINAL, FEMAIL
1-1-7-1-2 554645000 Gl ILAhnT - INSULATION COVER
1-1-7-2 536260000 TS a7 MICRO SWITCH, VX :PIN BUTTON
1-1-8 062301205 2l a2 SCREW, PAN M3X12
1-1-9 228475000 BIFanT »h7 1, 9480 TYING BAND 1.9X80
1-1-10 S51451000 pod e SN FOOT PEDAL
1-1-11 S49673000 2 LN - s PEDAL PROTECTION PLATE
1-1-12 549674001 2{a{yFtHIn’ 3 SWITCH PRESSER SPRING
1-1-13 538177001 2 TN RN FOOT PEDAL SHAFT
1-1-14 048050346 4|FETES RETAINING RING, E5
1.1-15 052400808 4|F07 N7 ZET4NE SCREW, PAN (S/P WASHER) M4X6
1-1-16 025040236 2|EFH 57 3F14 WASHER, PLAINM 4
1-1-17 117936001 8|1 htr9. 4 RUBBER CAP, 9.4
1-1-18 538180000 1|3894172169~1 CONNECTOR :172169-1
1-1-19 538060000 1|38744197° 18419 CONNECTOR CAP, 18X13
1-1-20 546694000 2|3-+° 7" 7Y3KRAE1A CORD BUSH .KR61A
1-1-21 062302506 | 2|H23K25 SCREW, PAN M3X25
1-2 538178104 2ITISWL {2A FOOT SWITCH SUPPORT PLATE, A
1-3 538179101 2I7URSWAL T {4C FOOT SWITCH SUPPORT PLATE, C
1-4 018082536 4|FHR MEX25 BOLT, SOCKET M8X25
16 028080248 40 3 h 3-8 WASHER, SPRING 2-8
1-6 025080236 4|54 5 37198 WASHER, PLAIN M 8
17 018501036 4|PHE MEXI0 BOLT, SOCKET M5X10
1-8 028050248 4l 3 h §2-5 WASHER, SPRING 25
1-9 025050236 4|k34° 4" 35295 WASHER, PLAINM 5
1-10 018401236 4|FHEMhdx12 BOLT, SOCKET M4X12
111 028040246 4V HE2-4 WASHER, SPRING 2-4
112 025040236 4|74 5" 37194 WASHER, PLAIN M 4

118-BB4-851



V2 EEHRBASR (A 7 2 3 dlan ) / FOOT SWICH pedal mecnanism (Upuon pars)

"#Fi3-3& /OPTION PARTS "

< @mang / For supply parts >

=

51

118-B84-651

=

P T LT SR A P B

s
T




V2, BEIRBIE (AT a8l R) | Foot switch pedal mechanism (Option parts)

REF.NO CODE |QTY B A NAME OF PARTS Rt
1-2 544805101 1| 3L 77R35W 3-PEDAL FOOT SWITCH, 3
1-2-1 S38166000 b il ST FOOT PEDAL BASE
1-2-2 S42867001 1| 734585 314 TREADLE AUXILIARY PLATE
1-2-3 004400603 6| +17335 4X6 SCREW, FLAT M4X56
1-2-4 838170001 b1 LGN A A0S FOOT PEDAL SPRING
1-2-5 S44808000 1|3 TIRSHN—320 3 3-PEDAL FOOT SW HARNESS ASSY
1-2-5-1 544807000 1| 30577 hSHNn—34 3-PEDAL FOOT SW HARNESS
1-2-5-2 536260000 3|AURRET 5 MICRD SWITCH, VX :FIN BUTTON
1-2-6 062301205 6l 23X12 SCREW, PAN M3X12
1-2-7 228475000 | 1057790 #4711, 9X80 TYING BAND 1.9X80
1-2-8 S$38174000 3T AN FOOT PEDAL
1-2-9 S$38175001 3NN {5 PROTECTION PLATE, PEDAL
1-2-10 538176101 3|2 UFEFIN 3 SPRING, PLATE
1-2-11 002300403 B|+F7 33X SCREW, PAN M3X4
1-2-12 028030246 GlAT 3 AT 323 WASHER, SPRING 2-3
1-2-13 025030236 GlE7H A #7203 WASHER, PLAIN M 3
1-2-14 S38177001 3|TURA R FOOT PEDAL SHAFT
1-2-15 048050346 &|+A7ES RETAIMING RING, ES
1-2-16 052400608 2| a0 2k 74%6 SCREW, PAN (5/P WASHER) M4XE
1-2-17 117936001 14|37 L85, 4 RUBBER CAP, 9.4
1.2-18 $38180000 1339417216941 COMNNECTOR :172169-1
1-2-19 38060000 1|33755777718X19 CONNECTOR CAP, 18X19
1-2-20 538059000 3|77 04T MNGTIF RUBBER CAP, NG79F
" HiE AR T " For supply parts ™
3 S49443000 1|2-59M170364-1 CONTACT :170364-1
¥
118-B84-551

52




£1 . 7713 an (¥4 7 ACCessores

91 92 93 94

118-B84-810




Z1, HE &BA 1% / Accessories

EF.NO CODE |QTY Eo A7 NAME OF PARTS G

4 $38039200 |  1|ifmuTi OIL PAN ASSY

4-1 $38040200 1|1+4an" OIL PAN

4-2 154467001 1|47 DUST OILER

4-3 037301215 2V gTETv3xX1 2 TAPPING SCREW, PAN V M3X12
4-4 $18093100 1]73EE4%4 WICK, 4X4 L=1100

5 109714000 5{7%” NAIL
Is 114486002 1|# U551 OILER

g 143882001 2|7 b HEAD HINGE

10 014760622 2|7HhAEY S, 95 SET SCREW, SOCKET SM5.95

11 S49603000 |  2|M7EXY 9T A RUBBER CUSHION

12 109714000 4|9%° NAIL

14 122991001 11777 94"y 79m ACCESSORY BAG

15 S06706001 103418 SILICONE OIL

16 S00871101 al3°k* B BOBEIN, B

17-1 SA1645025 |  1]145646M0431193 NEEDLE 4PIEGE ASSY, 145646
17-2 524511007 10|35 33550 MR MEEDLE, 3355-01 MR

18 S10208001 1 (k4 < t={.4> MOVABLE KNIFE SPACER <t=0.4>
18 510208002 1[4k 4 <t=0,5> MOVABLE KNIFE SPACER <t=0.5>
18 S10208003 LB vl <i=0.6> MOVABLE KNIFE SPACER <t=0.6>
19 538045109 NEEPH HEAD REST ASSY

20 S49604000 | 2|M7 943k RUBBER CUSHION

21 109714000 | 2|’ NAIL

22 114483002 1|3 H43-93 OILER ASSY

23 S55663001 1|3 093 OIL TANK ASSY

25 149173001 1|6878 935 773 SCREW-DRIVER, HEXAGONAL 3
26 142443001 1|37 971, 9x52 SCREW-DRIVER, 1.9X52

27 118837001 1|3 3793.4%70 SCREW-DRIVER, 3.4X70

28 101572101 1|#° 77%5,5%190 SCREW-DRIVER, 5.5X190

29 107773001 11an" H6X7 WRENCH, 8X7

ao 100887001 RE ] WREMNCH, 8X9

1| 107780001 1AV H0x12 WHENCH, 10X12

33 142721001 1|6hyE Han 3 HEXAGONAL WRENCH, 3

34 118064001 1|B6h7E AN F4 HEXAGONAL WRENCH, 4

42 200190001 5|3F77° M STAPLE

51 144226001 1M A - HEAD COVER

<av0—ABoxERff A > < Setling the control box>

52 533006001 4 |F3AN -1 MOTOR SPACER

55 133740006 4|hh a4 EeXTO BOLT, SQUARE MBEXT0

56 021060106 8l1v2Fh6 NUT, 1 M8

57 025060336 4N R5 16 WASHER, PLAIN L B

<BHEsWIitHA> < Setting the power switch >

58 032461606 2l+TAEriv 4, 5X16 WOOD SCREW, ROUND M4 5X18
59 538044001 1|k T HINGE PRESSER

&1 032422505 4|+TATIEL 4, 1X25 WOOD SCREW, ROUND M4.1X25
G2 200130001 3|xFu7" A STAPLE

64 S41222101 1|WE b 7B NEEDLE BAR THREAD GUIDE, B
70 855633001 1|2493t4% SWITCHING PLATE

71 032422003 2l42hErES 4, 120 WOOD SCREW, ROUND M4.1X20
118-884-010

54



ST TS an =R F ALCESSUTNIES

7

|
91

92

93

"+ 388/ OPTION PARTS ”

e 9 7

94

118-B84-310




Z1, B MBI [ Accessories

REF.NO CODE__|QTY EoAd NAME OF PARTS A
<EARHA> < For Japan only >
75 S55311001 | 1| Bhan - 13 BELT COVER ASSY, IM
75-1 S51007000 | 1]n mban -1 BELT COVER, IM
75-2 538350001 1|mrranan b, 9 LABEL, OPERATION JPN.
<WHHA> <For Export>
75 555311002 | 1| mhdn 1wz BELT COVER ASSY, IM
75-1 S51097000 | 1|5 MhBA =IM BELT COVER, IM
76-2 S38349001 1 [utFasi7a b, 11 LABEL, OPERATION ENG.
76 062401006 | 2| 24x10 SGREW, PAN M4X10
80 018405032 |  2|Fr# mhaxso BOLT, SOCKET M4X50
la1 021400102 | 2[Fhivas NUT, 1 M4
i PEVG " OPTION PARTS
91 559893001 1[PH Mha, 37X40%10 BOLT, SOCKET SM4.37X40X10
a2 021680202 | 1[Fh2v14, 37 NUT, 2 S4.37
93 S59892001 | 4|FH b4, 37X40X5 BOLT, SOCKET SM4.37X40X5
94 025680232 2|e7 A7 35154, 37 WASHER, PLAIN M 4.37
101 08030000 | 1|gk1-2sAFB FUSE; 5A :FB
102 153242000 |  1|k2-776A FUSE, 8A
103 S48580000 |  1|GFUSE7AFB FUSE, 7A :FB
350 551844000 | 1|PROMETY" 343473 PROM ASSY, CONTROL 434
350-1 UA4B17000 | 1[MOSLS127¢2001 EPROM:27G2001
351 SE0400000 | 2| 977 ¥h° YR30X50 CONDUCTIVE PAD, 30X50
352 S60711001.|  1|PROM 14Ln3 PROM CARTON BOX
" FiESHES " " For Supply parts *
400 104450101 ERE AUBBER CAP, 8
401 140392009 | 1|4072 OIL CAP
402 S51461001 1[m)q545 344 NEEDLE PLATE AUXILIARY PLATE
403 106620002 | 8[#374.37 SCREW, SM4.37
404 551459001 | 2|k 314t AUXILIARY PLATE SUPPORT
405 0627681012 | 4 1595-28X10 AUXILIARY PLATE SUPPORT
406 ozs060232 | 4|3t h 3196 AUXILIARY PLATE SUPPORT
407 510091201 4|93 I(ATHT AUXILIARY PLATE SUPPORT
408 062680812 4| 2437-40K8 SCHEW, PAN SM4.37-40X8
E

112-B84-210




2T o B T ACCESS0NES

118-8B84-910

b




Z2  {+EAM{% / Accessories

REF.NO CODE___|QTY Eirdd NAME OF PARTS A
35 502763402 1|1h#72" {7320R COTTON STAND ASSY, 2DR
35-1 551283001 2|95 7 SPOOL STAND BASE
35-2 150182000 2|27 -prh SPOOL MAT
35-3 551282001 P L VA E SPOOL CUSHION
35-4 802777001 1|V {7°Di £HB PIPE D SCREW SET, B
35-4-1 150208002 1|74 #7316 WASHER, PLAIN 18
35-4-2 538648001 1|6477HI5/8 NUT, USB-28
35-4-3 150174000 1|3304197° COLUMMN CAP
35-4-4 501005000 2Mbhard’ s AUBBER WASHER
35-4-5 s027471n 1(AHArn 3 SFRING
35-5 S406840001 T|AFN" A7 #4977 9% COLUMN PIPE WICAP
35-5-1 150174000 EE ST COLUMN CAP
35-8 156112003 1376070 COLUMN FIPE, D
357 150173003 13755 3 b COLUMN JOINT
35-8 5217928001 2|37 A3 2T SPOOL & SCREW BET
35-8-1 150179002 2|37 -NT8 SPOOL SHAFT, B
35-8-2 028050248 203 32-5 WASHER, SPRING 2-5
35-6-3 021500106 21%1F7b5 NUT, 1 M5
35-3 502778002 1|A7" -Hfdd™ -2 SPOOL HOLDER, 2
35-10 502786002 1|2 WA -F32 SPOCL HOLDER, 3
35-10-1 802787002 1AL R -2 SPOOL HOLDER, 4
35-10-2 150183000 A R A | THREAD HANGER BASE
35-10-3 142990001 2|7 T THREAD BUSH
35-11 540641001 1|27 B 735" UhA SPOOL SHAFT & SCREW SET, A
35-11-1 021500108 41321715 NUT, 1 M5
35-11-2 082501408 1(Hn"15X14 SCHEW, PAN MaX14
35-11-3 553931001 . 1 [FnS IMEX32 SCREW, PAN M5X32
35-11-4 062501406 2" 15X714 SCREW, PAN M5X14
35-11-5 026050138 2|34 h" 330755 WASHER, PLAIN S5

549602201 1[F{h - e e EYE GUARD SET, C

7-1 54449311 L L A O EYE GUARD ASSY

7-1-1 544483001 s LN H HINGE ASSY

7-1-2 5444856001 1|7P4h b~ EYE GUARD
57-1-3 081660806 2|#73318-40%3 SCREW, FLAT SM3.18-40X8
B7-1-4 021660102 21FM¥13.18 NMUT, 1 SM3.18

7-1-5 025030232 2{E5% 47 3F143 WASHER, PLAIN M 3

7-1-6 544486101 1|[FAh —F s A EYE GUARD HOLDER, A

71-7 062670512 2| 3357-40K5 SCHEW, PAN SM3.57-40X5
B7-2 DB28710186 2|+~ 1357-40K10 SCREW, PAN SM3.57-40X10

r

118-B84-910

58




BA1 . FTB F ¥ v AT Y P (A S 3 Ahban) / ATACNMENT SET (\JPUON Parts)

118884944



A R T2y F ARy [ Attachment set

REF.MO CODE aTyY EdT MAME OF PARTS R
"ok EThEIRE" "Thread breakage detector”
7" =l=-Fs <Rotary-type=
1 543833109 1|1 VTSI ER THR. BREAKAGE DETECTOCR SET, R
1-1 543834109 1|05 bLh#23 TR. BREAKAGE DETECTOR ASSY, R
1-1-1 518032001 1| hELALFT7 ki DETECTOR BRACKET ASSY
1-1-2 144504001 27 THREAD GUIDE DISC
1-1-3 146206009 1A 5341 DISC PRESSER, T-GUIDE
1-1-4 146058001 1|77 Lreiaen’ i PRE-TENSION SPHING
1-1-5 146059001 177 b7 34t PRE-TENSIOMN NUT
1-1-6 146060000 1IN 2 SPRING
1-1-7 155510001 1RSI TENSION NUT
1-1-8 157255100 1|7°--A PULLEY, A
1-1-9 025030135 1|E7# 5" 3393 WASHER, PLAINS 3
1-1-10 048020342 1|FATE2 . RETAINING RING, E2
1-1-11 S43835100 1 ML TS -T2 SEMSOR ASSY
1-1-12 518037009 1 felA-an— SENSOR COVER
1-1-13 062301616 1 3N 6 SCREW, PAN M3X18
1-2 146080000 1j3-b" 7732 CORD BUSH
i
118-B04-944

B0



p. {EERIBIE— B / UIFFEHENT FAKIS LID|

E-434C, 435C [CI3 TRMASAEZNTOETOTREVARICTERCIE .
12 following are standard gauge pars according 1o each spedification.

iFEH K DERRE, KE-4I0CEFMIEN S & o2 BT, WO, BAS-3NF7RF ZAREBTFI o EATT.
sin the following table, parts marked with % are common with the LK3-B430E; parts with ¥r are common with the

fEik
Spec.

()

il SEAI T o

For seat balt

BAS-311F.
i A Y
Spec.
L2 For seat belt
Yart name
K-100) *
R (63.6)
Jeedle hole plate 540217-001
o IFIY
F-18)
¥ 4r— 28 Bobbin
:ase assy @ S00691-401 B
gy e—
B sacic
:Spring 500711-101 B
e o—AiZhny|  181937-001
' @ 181938-001
e dERs IR
ghnti-apin apﬂng @ S01767-001
'F-20) *
HE
Sobbin l S00871-101 B
F-17)
hEFELE N
Sotary hook f“- : S5A20356-101
assy, whox '
'H-14) *
#EFidh
Spring,tension E S06548-001
H-10) *
FE U (4
Thread take-up 144588-001
spring %
'H-21) *
BT idR
107606-001

3pring,t2nsion
@

Part name
(H-25) *
HHEREA
Thread guide, r-bar
502439-001 B
(Z-17-1) e
St
Noedle assy DP x17 #25
SA1645-025
-E't‘é:é‘é‘]“-------------a--------u--......,.-.-..____._________ﬁl:_
0
Meedle DP %17 #25
' 145646-025
SR T oamum | T o ENA
oz PEC- | Blank for Medium Blank for Heavy
Part name -weight materials -weight materials
Mz 0 % *
Work clamp biank 54;:.3::;.331 mﬁiﬂu 1
® PLYRTIR a2l X
@ $42031-001 $42033-001
BUBRTS 0 * *
Feed plate bfank
434-1 434-2
542034-001 542035-001
118-B84-Sp



Ga . 7 —wElda— Mk / LGauge parts LIst

< - LEaR>

AT a0 —VEBRIGROLOSHYVET. BALEVRE, LTOHESOECRVET.

A LEUIR
< Gauge parts >

The following are provided as opfional gauge parts.
Each work clamp pair are used in combination with the feed plate directly below them.
+ Work clamps and feed plate

1 (C2-905) #°~ 248 434E MK2 / Gauge assy, 434E MK2
R 153493-001 $54984-001
L 153498-001 RASEHER (C2-905-1) BUEERL/ Screw
) =TIL= { Home position standard plate (C2-805-2)
|z g $52100-001 $49955-001
Work clamp
103
153503-001 4
P v E
Feed plate | . 2 + +
A os e
103
{K-100) 4746 / Needle hole plate
A | 810211-001 |AF| S51449-001 |BZ| S41013-001 | D | S29997-001 | E | S10212-101 |ED| $30925-001
10
e1.6 a18 g2.2 are ﬂ;aﬁ :34
I I i [
Pl S S (el fE — Ia %Ea ~J e o8 N it
( i
/ For Heavy 028
-weight materials )
F | s10213-001 [FD| S30928-001 |FM| S49980-001 | H | S30450-001 | L | S25127-001 | M | S34348-001
@10 @4.7
g2.2 @6.5
“,-2'-2 | “_%:;2 i {033 o4
=]l 1s [ I3 e | 481 A3 i Jes | 2.8
+ [ hEWAEE L
! Far Medium
-weight materials )

3 | S40217-001

118-B84-Ga

62




Wa. &5 AL/ Warning labels

EEHESAJL Warning labels 544 / Name of parts Size{mm) Code
RS AL R 40%64 | 538353-101
Label, elec. shock 4 lang. | 45%118 | S38352-101
BIEERS AL - 0 40X 64 | $38350-001
Label, operation Eng. 40 X 64 S538349-001
PE E:bz;g 75%12.5 | §37059-001
@ T—AY—T 12 $37060-001

Label, grounding

63

118-B84-Wa



5|/ INDEX

CODE_| REF.NO Page] [ _CODE | REF.NO Page][_CODE | REF.NO Page] [ CODE | REF.NO Page]
oo2aon403(1-2-11 | 52 ||e21400102(81 56 || 048050342{1-10 24 | |o7osesaso |16 10
004400803(1-15 | 50 || 02140010652 42 || 0480503461114 | 50 22 10
004400603(12-3 | 52 40-10 | 46 1-2-45 | 52 ||or1047650 |5 10
008400604 |1-22 36 || 021400206 |1-6 a6 || 04806034232 26 | Jo72630260 [8 4
011679312410 2 || 021500108 [21 44 || 04807034219 26 | Jo7s900800 (3 18
014680622 |91-8-2 14 35-11-1 58 || 048100142 (1-4 24 11081007070 |65 6

1-2 24 35-8-3 58 1| 048150142 (10 4 1087310815 [1-1-5 48
42 26§ 021660102 |67-1-4 58 1|048180142|9 10 | §087311015 |1-1-8 48
014880632 |8-2 26 || 0216702025 30 p| 048200142 |9 18 | j091170009 {1-5 34
01471052212 30 [|02168020211-24 24 || 048350242 |52 4 | 093650008 [1-3 34
014780622 |1-7 10 a2 56 | | 052400606|1-1-15 50 | J093650032 |1-4 34
G 10 || 021750302 (19 30 1-2-16 52 | |0A4301005 1-13 34
7-4 10 || 025030135110 | 60 ||os0670412(6 30 1-26-18 | 36
11 10 { ] 025030232 |30-1-8 44 || 060670512116 20 | |oA4400605 |42 42
14 10 67-15 | 58 ||os0670612[4 22 ||oAa400805|1-1-6 | 48
20 10 || 025030236 |1-2-13 52 |8 22 ||0A5400806 |1-9 36
26 10 | | 025040232 |35 10 | 0B0E70B12|19 2 17 46
28 10 891-10 14 || 06068071232 10 [ |OAS401006 |11 46
44-11 12 || 025040236 (14 30 jjosoesi212|20 18 41 46
91-9 14 31 42 & 26 43 46
25 16 1-1-16 50 || 0616580806 |67-1-3 58 5 48
10 18 {-12 50 || 082020806 [40-4 46 [Joasan1206 |1-10 36
12 18 || 025050236 11-8 50 106230061243 20 1-5 36
33 26 || 025080232 |46 8 |{062300806|8 46 | |0AS401 808 (50 42
10 54 48 14 1-2 48 | J0A5403006 |1-8 36
014780632 |28 | 22 406 56 || 062301205|1-1-8 50 | JOAS501205 (20 44
014770822 |3 S| 41]02508023615 42 1-2-6 52 | 100022004 |1-26 24
14 4 1| 025060336 |57 54 || 062301616|1-1-13 60 | 100022005 |25 26
16 18 || 025080232 |55 4 | 062302506 |30-1-8 44 26-3 26
33 18 a9 8 1-1-21 50 76 28
2 26 || 0250802361{1-6 50 §| 062400616 |40-6 46 | 100032004 |43 10
23 26 || 028680132 (7 34 || 062400806 |2 34 51 26
014780622 |6 4 | f ozs680232 54 12 | [os2401008|76 56 |[100138001 |20 22
17 4 1-27 24 || 062401216407 46 1-20 24
01768051218 2 4 24 | 062501406(35-11-2 | 58 ||100242003 |20 4
45 a8 94 56 35-11-4 | 58] |100250001 {13 4
018061436 | 56 28 | | 025900232 |59 4 || 06267041231 22 | 100360003 1101 28
a8 28 || 026040236 |40-8 46 || 062670512 |28 20 |j100402004 |17 22
4 42 1| 026050136 |35-11-5 | 58 39 20 1-7 24
018062022{41 8 || c28030242(30-1-7 | 44 52 20 |{100845003 [103 28
22 30} 028030246 |1-2-12 52 13 45 a5 30
018062522 |42 8 || 028040246 |30-5 B §7-1-7 58 | 100887001 (30 54
0180B3022 |44 8 13 30 | 062670612|55 i2 fj101572101 |28 54
018082536 |1-4 50 15 32 24 22 101706001 (3-2 10
018083022 [37 8 1-11 50 || 062871018 [67-2 58 | |102571003 [104 28
018084032 154 4 11028050246 [1-8 S0 1| 062680512118 24 | }102630001 |18 4
018400622 91-11 14 35-8-2 58 ||o62680612|38 | 10 |[|104448001 11 2
31 20 | | 028060242 45 8 38 . | 18||104450101 [4 2
018400632 (34 10 | | 028060246 |7 42 3 24 10 2
01840083612 30 || 428080242156 4 || 062680812 16-8 4 501 16
(018401236 | 30-4 8 38 8 16-8 4 400 56
1-10 50 || 028080246 |1-5 50 408 56 ||104521002 |32 18
018401636 |9 32 || 028680242 |22-6 25 || 082681012{26 2 || 104567101 |22 20
01840252232 48 || 032422003 |22 44 24 10 | 104821001 {30 2
018405032 |80 56 7 54 || 062681212 |2 24 105812003 |63 B
018501022 |50 14 |1 032422505 |61 54 || 062681412|6 34 15 26
018501036 |1-7 50 || 032461606 |58 54 || oG2T710612|2 22 |}106629002 |15 2
02106010243 8 || 037301215 (4-3 54 || 062710812710 2 403 56
63 28 || 048020342[1-1-10 | 60 2 32 ||107038003 |o1-15 | 14
021060106 |6 42 || 048040342 |91-20 14 |j 062711012 |42 2 1107148001 |5 20
56 54 | [ 048050342 |91-8 14 || 062761012 |405 56 |[107321003 |11 32




5l /INDEX

CODE | BEF.NO 53@ CODE | REF.NO Page| CODE | REF.NO pPage CODE | REF.NO Page
107606001 |21 22 1] 145646025 |26 4 1] 153351001471 12| J02657001 |2-2-3 A0
107775001 |29 54 1| 145751001 |39 18 || 153393001 {4 10 2-3-3 40
107780001 |31 54 |} 146058001 |1-1-4 60 §| 153403002 |904 14 2-4-3 Al
108802001 |1-4 10 | | 146058001 (1-1-5 60 |} 153696001120 26 2-7-3 40
109238002 | 24 2 || 14606000011-1-6 B0 || 153524001 |1-3 10 |} J80BE8001 1 48
1097140005 54 || 148080000 |1-2 &0 45 20 1] 500554000117 36

12 bd || 146206008 |1-1-3 60 |§ 154467001 |4-2 54 11500891401 (18 18
21 54 || 147777000 | 16-2 4 || 154514001 [40-2 46 || S00705001 (47 26
110168001 |91-22 14 16-9 4 || 154528001 )1-12 24 11500711101 )28 18
110233001 |71 28 || 148133001 |44-4 10 j| 154506000121 26 [|S00831101(28 18
110367001 |31 26 | | 148738000 (4 20 31 194588000 6 26 1| S00871101 )20 18
111140002 |50 26 g 40 20 || 155065001 {3-1 43 16 54
11300600155 20 41 20 || 155167002117 30 || 501005000 | 35-4-4 5B
11429400119 22 || 14884700113 26 |§ 155510001 (1-1-7 60 || S01767001{719 18
11448300222 54 23 44 1155578000121 4 || 502354001 |24 26
11448600216 54 |1 148851001 |1-21 24 || 156076101 |44-1 10 || 502439001 (25 22
11518600119 22 || 149173001 (25 54 || 156077001 (44-7 12 || 502460001 13 18
116920001 (9 4 || 149482001 |23 30 || 156080000|44-8 12 || 502652001 |7 26
116922001 (12 22 || 149736001 |10 44 |1 156108001 [44-5 10 | 502654001 [8-1 26
1178934001 |6 2 || 149802000 |45 42 |1 156108001 [44-6 12 |§S02747101 [35-4-5 58
18-3 2 48 42 1156112003 (35-6 58 |§ 50276340235 58
1179360011117 50 | | 150173003 35-7 58 || 157255100(1-1-8 60 || S027770M |35-4 58
1-2-17 52 |} 150174000 )35-4-3 58 || 157968001 (117 24 || 502778002 |35-9 58
118084001 |34 54 35-5-1 58 || 158907001 (50 4 §| 502786002 |35-10 58
118837001 |27 54 || 150179002 | 35-8-1 58 || 158908001 |58 4 || 502787002 |35-10-1 5B
120446001 (1-13 24 || 150182000 |35-2 58 || 158574101 |1-18 24 1| S03800001 |91-18 14
120890001 |1-14 24 || 150183000 |35-10-2 | 58 |} 158805001(15 22 1|504887000 |12 44
122991001 |14 54 || 150208002 |35-4-1 58 || 159905001 |62 6 ]| S05822001 |22 18
123006001115 4 1] 15055100011 22 14 26 || 506548001 |14 22
65 28 || 150592001 |29 2 || 159206001 |61 6 | | SO6706001 |15 54
133740006 {55 54 11152233101 |16-1 4 |1181837001|29 18 || 507220001 |23 18
139096001 |91-6-1 14 || 152242001 |24 4 |]1181838001|30 18 |1 807221001 |23 18
140352008 5 2 | 1152243001 |25 4 1] 1834983001|3 10 || 507222001 |25 18
7 2 || 152756001 |10 10 || 200120001 |42 54 || 507333001 |2 20
401 56 || 152760051 |8 10 62 54 || SO7456000|3 20
140518001 |64 4 || 152827001 |1 30 || 218859001 |2-1-5 40 || 50B030000(1-26-16 | 36
140647101 |40-5 46 |{ 152842053 |22 2 2-2-5 40 101 56
1407260007 4 || 1528720071 |8 22 2-3-5 40 {]508178000| 11 44
141400008 |62 28 || 152881001 |27 22 2-4-5 40 1| S09043000|32 20
141492001 | 26-2 26 || 152883000 (29 22 2-7-5 40 1| S09197000| 62 28
141580001 |1-25 24 || 152884001 |30 22 25 46 || 509212001 |3-1 10
142443001 |26 54 || 152889001 ;23 22 || 224514001 (2-1-4 40 | | S09228000|30-1-4 44
14272100133 54 1152891101 |26 22 2-2-4 40 || 50931810130-1-2 44
142990001 |35-10-3 | 58 || 152948001 |33 20 2-3-4 40 || S10058001 |91-5 14
143591001 |91-7 14 1| 152856001 42 20 2-4-4 40 1| S10091201 | 407 56
143882001|9 54 1| 152960001 |38 20 2-7-4 40 || 510125000500 16
144105000 1-23 24 11152873001 j7-5 10 | 228475000) 44 20 [|510162201 |16 20
144226001 |51 54 1| 153057101 |36 18 102 28 || 510174000 1-156 24
144458001 |23 4 1] 153112007 |4 30 12 36 {|510135101 |30 26
144504001 (1-1-2 80 16 30 13 44 | 1510202201 |24 16
144588001 (10 22 || 153242000|1-26-15 | 36 22 46 41 26
145318001 |42 10 102 56 1-1-9 50 || 510208001 |46 26
62 12 || 153368001 |91-13 14 1-2-7 52 . 18 4y
145446001 |16 22 || 153370001 (91-14 14 11231071001 17 26 || S10208002 |46 26
22 22 || 153377001 |44-2 10 1} 232384001 |1-26-7 36 18 54
1-22 24 800 14 |1 5528070004 46 || 510208003 |46 26
145465001 16-5 4 |1 153378001 [44-3 10 10 46 18 54
16-5 4 801 14 42 46 || 510208004 |46 26
145478101110 26 |4 153380001 |44-3 12 || 600261000 |4 18 || 510209101 |48 26
145480101 )23 2 || 153383001 |45 12 || 82501000012 45 || 810377101 |91-3 14
14554700127 20 || 153384001 |46 12 || JO2657001 |2-1-3 40 || 510378101 |91-4 14

55



5|/ INDEX

CODE | REF.NO Page CODE | REF.NO Page CODE | REF.NQ Page CODE | REF.NO Page
51046800118 22 |1537942100)27 10 ||S38178101|1-2 50 | 15436880013 44
510852001 |64 28 || 537944000)28 10 §S3817H01|1-3 50 || 543668002 (4 44
51124400152 26 || 53798500024 20 | |S38180000(1-1-18 50 1| 5438331091 60
511426000|26-2 16 || 837986000)25 20 1-2-18 52 1| S43834109|1-1 60
511549000(1-16 36 || s3ra92100(1-2 24 | |S38203000(1-26-5 36 || 543835100(1-1-11 60
512150000|3-3 32 || 537993000|1-3 24 |1538205000(1-26-9 36 || 54384300942 a0
512404000|30-1-5-2-1 44 || S37994001(1-5 24 ||538208000(1-26-14 | 36 || 543907309707 2
S512441001 |33 22 || 537996001 |1-8 24 | |S38349001|75-2 56 || 54401000131 2
512685001 |903-2 14 || 537998001 |1-16 24 | |S3835000175-2 56 || 544483001(67-1-1 58
51269600177 28 || 5380022013 26 | |538352101|20 38 | | 544485001 |&67-1-2 58
515087000)26-1 16 || 538003101 (9 26 ||S538353101|21 36 || 544486101 |67-1-6 58
515609001|28 18 ]| 538004002111 26 | |538648001)|35-4-2 58 || 544433101671 58
515610001 |27 18 || 53800400311 28 ||538744101|40-2 45 1| 544629001 920 2
518032001{1-1-1 60 || 538004004111 25 ||5391100071 |48 14 || 544805101 |1-2 52
$1803700811-1-12 60 || 538005001 16 28 | |S40616001 |40-1 42 || 544806000, 1-2-5 52
518083100|26 20 || 5380392094 54 | |540620000]|41 42 11544807000|1-2-5-1 52

4-4 54 || 538040209 |4-1 54 ||S40621000(43 42 || 546694000 1-1-20 50
518387006113 32 || 538044001 |59 54 48 42 1 546703000 |1-1-7-2 48

14 32 ||538045108(19 54 11540622000|44 42 || 547089001 j16-1 4

7 44 | | 538059000 | 1-2-20 52 47 42 || S47031001 [16-3 4

8 44 |1 5380600001 1-1-18 50 | |S40623000(49 42 15-3 4
. 2] 44 1-2-18 g2 | |540628000(30-1-3 44 11547335101|5 24
5184151071 |91-18 14 || 538080001 |4 34 | |540629000|30-1-2 44 1547592000 | 2-4 40

44 30 |} 538082001 |5 34 | |540635001 40 42 11547594000 2-7 40

30-1-5-1-3 44 || 538093000(1-4 36 | |S40640001|35-5 58 || 547595000 |2-4-2 40
520164001 |28 2 ||538107100|1-12 35 | §S540641001|35-11 58 2-7-2 40
S20878000|12 32 11538108000(1-13 36 {|S41060108{708 2 || s476920001-7 36
S521775001|91-6 14 |1538108100§1-14 36 J|S41222101 |64 54 || 548578000(1-14 a4
521798001 |35-8 58 || 538110000(1-15 35 | |541271000|91-23 14 | | 548579000 |1-1-7-3 48
521881001 |26 30 |} 538112001 (21 40 11541290301| 708 2 || 548580000 (1-26-17 | 36
52333700117 2[]538113000(2-1-1 40 | 1541658000|91-1 14 103 56
523618001 |66 5] 2-4-1 40 | |S41660001 9112 14 || 5485870001 46
S523860000|3-2 32 11538114000(2-2 40 | 1S41703000|12 10 || 5485890002 45
S23B836001|8 2611538115000 |2-2-1 40 ||S41705001|15 10 || S48666001 |1 34
S238B0000)|30-1-10 | 44 2-3-1 40 |{542067101(1-1 10§ 545071000]|1-26-8 36
52451100726 4 2-7-1 40 | 15420690017 10 ]| S4944300013 52

17-2 54 |1538116000(1-23 35 || 54207000171 10 ]| 548465008 |21 48
52452300026 16 || S38117000|2-3 40 11542083001 |41 10 || 549457001 1 36
S$2%019000|1-1 34 §] 538118000 [2-2-2 40 | |542084101|44 10 | | 549468001 1-1 36
S28023000(1-1-7-1 48 || S38120000|2-5 40 | ]1542086001144-10 12 1549489001 |1-2 36
S30280000|1-1-7-5 48 ] 538123000 |31 40 || 542260000 11-11 36 | 5494700011-3 36
53103200113 22 || 538126000|3-2-2 40 | |S428670011-2-2 52 || S42471000)1-8 34
531760000|1-18 36 3-3-2 42 |843175000(1-26-11 36 }1540472000(1-26-21 36
532235001 |18 26 || 538133000{2-1-2 40 §|343176000(1-26-12 | 36 || 545473000(3-2 40
53225800118 32 2-3-2 40 §|543177000(1-26-1 361 549474000|3-2-1 40
533008001 |52 54 ||538143000(11-1 36 || S43178000|1-2 34 | | 549475000|3-3 42
535001000| 56 20 || 538144100 14-1 46 |1S43181000(1-26-13+ | 36 || S42476000)3-31 42
535766001)51 4 |]538146000(14-2 46 || 543184000|1-26-2 36 || 548477000110 36
S536260000)1-1-7-2 50 ||538147000|14-3 - 46 || 543187000{1-26-20 | 36 || 349479001 1 34

1-2-5-2 52 || 538148000|16 45 || 543188000|2-6 40 1] 549484000 |1-6 34
537055001{1-24 36 {]538155000(1-9 34 j|S43189000|1-26-19 | 36 || 542485000(1-7 34
537060001 |1-25 36 | | 538166000 1-2-1 52 ||S43201000|3-4 42 || 5494860001-11 34
537915009112 211538158001 11-1-3 50 |1S43275000|1-19 34 | |549495000(1-1-3 48
537926101 |16-7 4 1538169201 f1-1-4 50 |1543276000{1-20 36 §| 549496001 | 1-1-4 43

16-7 4 11538170001 |1-1-B 50 | [|S43277000|1-21 36 || 549497001 |1-1-7 48
S537932101|1-5 10 1-2-4 52 | | S43683001 [30-1-5-1-4 44 || 549510000(1-1-8 48

7-2 10 4] 538174000(1-2-8 52 | |54368600030-1-11 44 || 549582001 |4 4
S537933001(1-8 10 || 538175001 [1-2-9 52 §|S43687001 |67 28 |1 549583001 |5 4

7-3 10 1§ 538176101 (1-2-10 52 1 44 | | 549586000(1-26-3 38
537934101 |2 10 | 1538177001 |1-1-13 50 | 1543687002 |68 28 || 548553000119 4
53794000123 10 1-2-14 52 2 44 11548602201 |67 58

a7
o



5| { INDEX

CODE REF.NO Fage CODE | REF.NO Page CODE | BEF.ND Page]| CODE | REF.NO Page
549803000111 54 1551859101 |5 22 || 5565310011 az || $59873001 |22-4 26
54960400020 54 11551860001 (47-2 12 || 5565320014 32 || 559874001 [22-1 26
S49618000|53 20 J1552091000(1-1-2 48 || 556533101[10 32 || 559822001 |53 12
34962000017 20 |1552100001 |205-1 14 || 55686400120 30 B3 56
54962200019 20 | 1552744000 ]45-1 46 ] 5576320011 4 || 55989300112 26
549627001 |3 22 || 55283600047 8 1|S57633001112 4 33 30
549641001119 16 §| 552838000)35 8 || 55763400116 4 41 5@
549646101 |22 26 |} 552839200)36 8 || 557635001 |1-6 24 | 1559520001 |41 2
849648001 |26 26 11553031001 |H-1 38 || 557836001 [16-2 4 1]55933100135-11-3 | 58
549649001 [26-1 26 || 55303200011 36 |} S67637001 [16-4 4 || S60400000 (351 58
549669100(1-1-1 50 || 553033001 |H-2 38 16-4 41| 560711001352 56
S49672001|1-1-2 50 | |553034001H-3 38 |1 S57638001|16 4 1| SAQ0370001-26-6 36
S5486730001-1-11 50 11553035001 |H-4 38 || 557642001153 4 | |5A0048001]22.5 26
S549674001|1-1-12 50 || 553036001 |[H-5 38 || S57644001 |2 4 ||5A0216001}28 20
549689001 | 16-6 4 11553037001 |H-6 3a || 557645001 |60 4 || 5A0217001 )30 20

16-6 4 11553038001 |[H-7 38 || S57846001 |1 18 || SA0218001 |75 28
S542938000{1-26-22 | 36 ||S53039001 |H-8 38 || 557647001 |2 18 f|5A0219001 |72 28
549039101(1-26 36 | | 553040001 |H-9 38 || 557648001 |30 & [|sA0TT1001 |31 30
549955001 |905-2 14 || 8530551002 48 || S57649001 |30-1 8 ||5A1034000|1-26-10 | 36
548995700018 20 | 1553091001 |91 14 || 857650001 |5 18 {|SA1054001 (B0 12
S4095B000 (47 20 | 1553092001 |91-2 14 || S57651001|6 18 || 5A1055001)61 12
54905900114 20 }|553094001191-18 14 || S57652001|7 18 || SA1087001 |68 5]
549562000 |18-2 2 || 5530850009117 14 || 857653001 {8 18 || SA1587001(1-1 24
S4B883000|20 20 {}553086001 |91-21 14 || 557654001 |11 18 || SA1645025(17-1 54
549984000 |21 20 |§553097001)1 22 1} 55765500115 18 }]3A203610117 18
549985000 |48 20 1155309300113 10 |} 557657001 |37 18 §|SAZ039001|40 18
549586000 |49 20 1553100001 189 10 || S57661004 |1-11 24 J|5AZ2051001)22 4
549987000 |50 20 ||553108001 |33 10 || 557662001 |1 26 | |5A2205001|35 18
5499920001 20 || 553108001|36 10 || 557663001 |43 26 {|5A2210001)310 12
549994001 |38 26 |]853117104 |400 2 11557664001 |29 26 | |U327 44000112 34
549995001 |51 20 |1553118001 |13 2 1| 557665001 |27 28 | |U34870001|1-1-7-4 48
S5004800013-1 32 || s5e3120001 |14 2 || 557667001 |44 26 | [UA4817000110-1 36
S50049000|7 32 1] 553488000|54 28 || S57668001 |45 26 35041 56
S550050000|6 32 ||554644000 (1-1-7-1-1 | 50 || S57670001 |48 26 | JULo025000(1-1-7-6 48
S50051000|5 32 || 854845000 [1-1-7-1-2 | 50 || 557672001 |25 30 | XA22200501-1-10 48
5500520003 32 || 554650000 (1-1-7 50 || S57673001 |53 28 || ¥510301501-15 34
S50645000(1-10 34 |1554681000(1-1-7-1 50 || 557674001 |74 28 :
351087000 75-1 56 | 1554984001 |905 14 || S57681001 |61 28

75-1 56 || 555133000 (36 30 || S57686001 |34 26
S51088000|40 1 255515100032 30 || 557689001 |23 16
551083000|17 10 || 555192001 (22 16 || S57695001 |30-1-1 44
S51100001 |18 10 | 1555208000 |25 2 [| 257700001 |16-2 4
S51101001 |21 10 1} 555311001 |75 b6 | 557705001 |55 28
551102001 | 2031 14 (1555311002 |75 B8 || S57710001 |6 45
551103001 (25 10 | 1555473000 (1-26-4 36 || S57867001 110 30
551282001 [35-3 58 11555572001 |31 B || 557868001 (11 30
551283001 (35-1 58 48 8 || 55786300115 30
551451000(1-1-10 50 || 555627001 |54 36 || 85787200113 30
55145710918 2 1555629101 |40 46 | | 857873001 |24 30
S51458108|18-1 2 | 1555630001 [40-1 48 || 857874001 |30 30
551458001 {404 58 || 555632001 |40-3 46 |} 857876001 |21 30
551460000 |33 2 || 555633001 (70 54 || Sov878001 |45 46
551461001 |402 56 1555663001 |23 54 || S57879001{30-1 44
551462001 |30 10 ||S55888001 |1 48 || S57880001 [30-1-5 44
551483001 |31 10 J|S5582000111-1 48 || 8578681001 |30-1-5-1 | 44
551485001 |37 10 |1555831000{1-11 48 1| 557882001 30-1-5-1-1 44
551844000350 56 ||55601800030-2 81|357883001 |30-1-5-2 | 44
551846101 |1 50 || 556019001 |30-3 8 {| 357976001 |65-1 B
55184710111 50 ||S56167000|6-1 46 || 357978001 |70 8
551857101 |1 10 ||556167001(6-2 48 || 559871001 |22-3 26
551858001 1-2 10 6-3 46 || 559872001 (22-2 26

87



‘ ( )

IN—I T
PARTS BOOK

JSo-T k=t

BROTHER INDUSTRIES. LTD

118-B84
SA2033-001
2003.02.H (1}

Printed in Japan

SRR e o S D )

it
{ ok

e A Al S e

B AN T

A i e
RS R T Rt

£ ot 1 Eh AR

L
a2l ]

s

T e

R
e <
]

3

®

3

o
=

5

|

t
4




	KE-4848C
	English
	CONTENTS
	A. Machine body
	B1. Upper shaft and needle bar mechanism
	B2. Upper shaft and needle bar mechanism
	C1. Feed mechanism
	C2. Feed mechanism
	D. Presser foot lifter mechanism
	E. Thread nipper mechanism
	F. Rotary hook mechanism
	G. Lubrication
	H. Threading mechanism
	J. Bobbin winder mechanism
	K. Thread trimmer mechanism
	L. Thread wiper mechanism
	M. Thread take-up mechanism
	N. Synchronizer
	P. Printed circuit board mechanism
	Q1. Control box mechanism
	Q2. Control box mechanism
	R. Air pressure mechanism
	S. Power supply equipment mechanism
	T. Operation panel mechanism
	U. Power table
	V1. Foot switch pedal mechanism
	V2. Foot switch pedal mechanism (Option parts)
	Z1. Accessories
	Z2. Accessories
	AA1. Attachment set (Option parts)
	Sp. DIFFERENT PARTS LIST
	Ga. Gauge parts list
	Wa. Warning labels
	INDEX

	Japanese
	目次
	A.主体関係
	B1.上軸・針棒関係
	B2.上軸・針棒関係
	C1.送り関係
	C2.送り関係
	D.押え上げ関係
	E.糸締め関係
	F.カマ関係
	G.給油潤滑関係
	H.糸通し関係
	J.糸巻き関係
	K.糸切り関係
	L.糸払い関係
	M.糸取り関係
	N.針位置検出器関係
	P.プリント基板関係
	Q1.コントロールボックス関係
	Q2.コントロールボックス関係
	R.空圧関係
	S.電装品関係
	T.操作パネル関係
	U.動力台関係
	V1.踏板関係
	V2.踏板関係（オプション部品）
	Z1.付属品関係
	Z2.付属品関係
	AA1.付属アタッチメントセット（オプション部品）
	Sp.仕様別部品一覧表
	Ga.ゲージ部品一覧表
	Wa.警告ラベル
	索引



